
1 

 
 

 
 
 
 
 
 
 
 
 
 

ILLUSTRATED SPARE PART LIST 
FOR 

 
 

        6SL9088TA ENGINE 
          FOR FIRE FIGHTING SET 

       A/C – KBL 
 

 
 

APPLICATION CODE NO. 
      F6.2319 

 
 
 
 
 
 
 
 
 
 

 
            Regd. Office: Laxmanrao Kirloskar Road, Khadki, Pune - 411 003, (India). 
            Tel.: +91 (20) 2581 0341, 2581 5341. Fax: +91 (20) 2581 3208, 2581 0209. 
                    Website: www.koel.co.in 

 
 
 
 
 
 

 
MAY – 2012                     PUBLICATION NO. F6.439.27.0.00 - REV. 01 
 



2 

GROUP INDEX 
APPLICATION CODE F6.2319 

 

SR.NO. DESCRIPTION GROUP NO. QTY. PAGE 
NO. 

1 ALTERNATOR MOUNTING 
(2 GR PULLEY,F.F.SET) F6.546 1 4,5 

2 BOTTOM BEARINGS & THRUST PLATE F6.151.7 1 6 
3 BREATHER. F6.013 1 7 

4 CAC PIPES, HOSES & CLIPS FOR 160 & 
200KVA ENGINE F6.835.3 1 8 

5 CAM SHAFT F6.152.1 1 9 

6 CONTROL PANEL FOR FIRE FIGHTING 
PUMPSET (24V) 3H.854 1 10,11 

7 CORE PLUGS ON CRANKCASE F6.151.2 1 12,13 

8 COVER PLATE FOR CAMSHAFT ON 
CRANKCASE F6.151.4 1 14 

9 CRANK PULLEY 3 GROOVE(F.F.SET) F6.544 1 15 
10 CRANKCASE - RELIEF VALVE ASSEMBLY F6.151.9 1 16 
11 CRANKCASE (250KVA) STRESS RELIEVED F6.182.1 1 17,18 
12 CRANKSHAFT F6.351 1 19 

13 CYLINDER HEAD F6.157.1 6 20 TO 
22 

14 CYLINDER LINER.(6 SL 9088T) F6.154 6 23 
15 DEFLECTOR FOR CRANKSHAFT F6.003.2 1 24 
16 DELIVERY PIPE. F6.023 1 25 
17 DIP STICK. F6.011 1 26 
18 ENGINE MTG FOOT F6.508 1 27 

19 EXHAUST MANIFOLD AND TURBO 
CHARGER MOUNTING (CENTRAL OPENING) F6.148 1 28 TO 

31 
20 EXHAUST SILENCER F6.562 1 32 
21 EXPANSION BELLOW F6.618 1 33 

22 EXPANSION TANK AND MTG. F6.557 1 34 TO 
36 

23 FLYWHEEL HOUSING  
(S/F CLOSE COUPLED GENSET) F6.044 1 38 

24 FLYWHEEL 
(6SL9088T D.B.DG SET,HOLSET 0.37 F6.537 1 38 

25 FRONT PLATE. F6.002 1 39 
26 FUEL FILTER. F6.034 1 40 

27 FUEL LEAK OFF PIPES FOR EXPORT GENSET 
(UNION NUT) F6.304 1 41 

28 FUEL PIPES 06.655.10 1 42 

29 FUEL PUMP (MICO) WITH FIX SPEED 
ARRENGEMENT F6.259 1 43 TO 

58 

30 GAS OUTLET MANIFOLD AND MTG.  
(160KVA SHANTI PROJECT NEW) F6.315 1 59 

31 GEAR CASING FOR F.F.SET APPLN F6.558 1 60 TO 
62 

32 GEAR HUB ASSEMBLY F6.151.3 1 63 



3 

SR.NO. DESCRIPTION GROUP NO. QTY. PAGE 
NO. 

33 HIGH PRESURE PIPE ASSEMBLY  
(MICO PUMP) F6.030 1 64 

34 HOLSET COUPLING 0.37 RB 35 MM PILOT 
BORE F6.565 1 65 

35 HOOD FOR 11.5" JJF FILTER WITH CLAMP& 
FASTNER F6.504.35 1 66 

36 INJECTOR (0.3 MM MICO) F6.260 6 67 TO 
75 

37 INLET AIR MANIFOLD F6.025.1 1 76 
38 INT.GEAR OF LOP ASSEMBLY F6.151.5 1 77 

39 INTERMEDIATE GEAR (BIG)/FUEL 
PUMP/DEFLECTOR F6.151.8 1 78 

40 LUB OIL FILTER AND MOUNTING F6.363 1 79 TO 
81 

41 LUB OIL PUMP WITH SHAVED DRIVING 
GEAR (52 WIDTH) F6.178 1 82,83 

42 LUB. OIL SIWTCH & ADAPTOR F6.514.2 1 84 
43 LUB.OIL SUMP. F6.012 1 85 

44 MOUNTING FOR AIR CLEANER FOR 
6SL9088TA F6.980 1 86 

45 PISTON AND CONNECTING ROD (6 SL 9088 T) F6.153 6 87,88 
46 PLATE TYPE LUB OIL COOLER F6.362 1 89 

47 RADIAL SEAL AIR CLEANER 
(WO SAFETY ELEMENT) KFA-01-7222 6H.412 1 90 

48 ROCKER COVER WITH OIL FILLING 
ARRANGEMENT F6.040 1 91 

49 ROCKER COVER. F6.008 5 92 
50 ROCKER SUPPORT ASSLY. F6.157.2 6 93,94 
51 STARTER & MTG ( 24 V AUTO LEK SM-2977) F6.603.1 1 95 

52 STOP SOLENOID & MTG. 
(ENERGISED TO STOP) 24V F6.561 1 96 

53 SUCTION TUBE. F6.022 1 97 

54 TAC SPARES FOR 160KVA BUILD ENGINES F6.427.4 1 98 TO 
101 

55 TOP BEARINGS F6.151.6 1 102 
56 VENT PIPE. F6.032 1 103 

57 WATER COOLED CAC AND HEAT 
EXCHANGER - FIRE FIGHTING F6.746 1 104 TO 

106 
58 WATER PUMP AND MTG (2 GR PULLEY) F6.545 1 107 
59 WATER TEMP.SWITCH 98 DIG.C F6.909.69 1 108 

60 WIRING HARNESS FOR FIRE FIGHTING 
APPLICATION WITH CONNECTOR F6.928 1 109 

61 SET OF JOINTS F6.998.15 1 110 
62 SET OF WASHERS F6.998.16 1 113 
63 SET OF O RINGS F6.998.17 1 114 
64 SET OF BEARINGS  1 115 

 
NOTE: - AS CONTINUOUS IMPROVEMENTS ARE CONTEMPLATED THE ILLUSTRATION  
                 AND DESCRIPTIONS ARE NOT BINDING. 



4 

TITLE:- ALTERNATOR MOUNTING 
                (2 GR PULLEY, F.F.SET) GROUP:- F6.546 

    
             

         
5

2

9
10

13
4

12

8

3
4

15

4

14

11
6

16

7

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.546.10.0.00 ALTER MOUNTING ASSLY (FOR 
F.F.SET) 1 

CONSISTING 
OF SR. NO. 2 
TO 15 

2 F6.639.01.0.00 BRACKET FOR LUCAS ALTR 
MOUNTING 1  

3 50.003.10.025. SET SCREW - M10X1.5X25 - 8.8 2  
4 50.505.10.000. SPRING WASHER - M10 4  
5 50.540.09.020. SPRING DOWEL 2  
6 03.130.01.0.00 ALTERNATOR 24V (LUCAS) 1  
7 F6.606.04.0.00 WASHER FOR AXUAL ALIGNMENT 3  

8 F6.639.02.0.00 DOWEL BOLT FOR LUCAS ALTR 
MTG 1  

9 F6.639.03.0.00 DOWEL BUSH FOR LUCAS ALTR 1  
10 50.506.12.000. PLAIN MACHINED WASHER - M12 1  
11 F6.606.07.0.00 LEVER 1  
12 F6.606.05.0.00 SPACER 1  
13 50.002.10.145. SET BOLT - M10X1.5 X 145 - 8.8 2  
14 50.506.10.000. PLAIN MACHINED WASHER - M10 1  
15 50.003.10.045 SET SCREW - M10X1.5X45 - 8.8 1  



5 

TITLE:- ALTERNATOR MOUNTING 
                (2 GR PULLEY, F.F.SET) GROUP:- F6.546 

    
             

         
5

2

9
10

13
4

12

8

3
4

15

4

14

11
6

16

7

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

16 F6.546.01.0.00 PULLEY (FOR ALTERNATOR,  
2-GROOVES, 81PCD) 1  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



6 

TITLE:- BOTTOM BEARINGS & THRUST PLATE GROUP :- F6.151.7 

  

2

3

4
1

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.001.18.0.00 MAIN BEARING (BOTTOM) STD. 6  

2 F6.001.20.0.00 MIDDLE MAIN 
BEARING.(BOTTOM)STD. 1  

3 F6.001.16.0.00 THRUST WASHER (TOP)STD. 2  
4 F6.001.17.0.00 THRUST WASHER (BOTTOM)STD. 2  
     
     
     
     
     
     
     
     
     
     
     
     
     
     



7 

'TITLE: - BREATHER. GROUP: - F6.013 

    
   

        

3

10

9

12

11

7
13 14

15
6

16

8

5

4

9

9

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.013.10.0.00 BREATHER ASSEMBLY. 1 
CONSISTING 
OF SR. NO.  
2 & 8 TO 16 

*2 F6.013.20.0.00 BREATHER HOUSING SUB 
ASSEMBLY. 1 

CONSISTING 
OF SR. NO.  
3 TO 7 

3 F6.013.01.0.00 BREATHER HOUSING.(FINISH.) 1  
4 F6.013.12.0.00 O RING (CO.STD.21509, ID 30,DIA 2) 1  
5 F6.013.02.0.00 PIPE. 1  
6 50.010.12.025. STUD - M12X1.75X25 - 8.8 1  
7 50.010.10.025. STUD - M10X1.5X25 - 8.8 1  
8 F6.013.13.0.00 RUBBER HOSES (TGL 13880 40LG) 1  
9 50.519.08.000. WORM DRIVE HOSE CLIP (41 MM) 3  
10 F6.024.78.0.00 GASKET (FOR C.CASE BREATHER) 1  
11 F6.013.04.0.00 VENTING POT.(WELD) 1  
12 F6.013.11.0.00 OUTLET PIPE (28X810 TGL 105304) 1  
13 50.505.10.000. SPRING WASHER - M10 4  
14 50.006.10.000. NUT - M10X1.5 - GR.8 4  
15 50.505.12.000. SPRING WASHER - M12 1  
16 50.006.12.000. NUT - M12X1.75 - GR.8 1  



8 

TITLE: - CAC PIPES, HOSES & CLIPS FOR 160 
                & 200KVA ENGINE GROUP: - F6.835.3 

    
   
 

              

2

7

6

7

1

3

4
5

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.255.12.0.00 AIR INLET MANIFOLD BEND 1  
2 F6.255.13.0.00 JOINT FOR BEND 1  
3 50.003.08.040. SET SCREW - M8X1.25X40 - 8.8 3  
4 50.506.08.000. PLAIN MACHINED WASHER - M8 3  
5 50.505.08.000. SPRING WASHER - M8 3  

6 F6.680.06.0.00 
RUBBER HOSE FOR MAIN AIR PIPE 
100 X 100 X 180 LENGTH WITH 3 
STEEL RINGS 

2  

7 F6.680.25.0.00 T-BOLT CLAMP JUPITER JT6A20 
(100 - 108 DIA RANGE) 4  

     
     
     
     
     
     
     
     
     



9 

TITLE: - CAM SHAFT GROUP: - F6.152.1 

   
 
 

             

3

5
4

4

6

27

8

         

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.152.20.0.00 CAMSHAFT SUB ASSEMBLY. 1 
CONSISTING 
OF SR. NO.  
2 TO 6 

2 F6.004.41.0.00 CAM GEAR (SHAVED) 1 NOT SUPPLIED 
LOOSE 

3 F6.152.01.0.00 CAM SHAFT. (FINISH) 1 NOT SUPPLIED 
LOOSE 

4 50.609.13.000 CORE PLUG (DISH TYPE.) 2  

5 F6.004.02.0.00 THRUST PLATE 1 NOT SUPPLIED 
LOOSE 

6 50.402.10.025 PARALLEL KEY. 
(DIN 6885 A10X8X25) 1  

7 50.506.08.000 PLAIN MACHINED WASHER - M8 4  
8 50.003.08.022 SET SCREW - M8X1.25X22 - 8.8 4  
     
     
     
     
     
     



10 

TITLE: -CONTROL PANEL 24V  
                FOR FIRE FIGHTING PUMPSET GROUP: - 3H.854 

    
   

          

4

14
20

19

10

8

12

9

13

11

2
5

3

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 3H.854.10.0.00 CONTROL PANEL 24V FIRE 
FIGHTING 1 

CONSISTING 
OF SR. NO. 
2 TO 17 

2 49.538.01.0.00 INSTRUMENT PANEL  
FOR F.F. SET RB ENGINES. 1  

3 49.135.03.0.00 OFF/ON/START SWITCH  
(MINDA SW 158 N) 1  

4 49.136.09.0.00 TERMINAL STRIP TPB - 30/10 1  

5 F6.900.23.0.00 
10-30V CHARGING SOLIDE STATE 
LAMP, 183 mA CONSTANT 
CURRENT SOURCE 

1  

*6 F6.505.08.0.00 FUSE 15 AMP  
CARTRIDGE TYPE (HK) 1 NOT 

ILLUSTRATED 

*7 KV8.502.23.0.00 CONNECTOR 9 PIN MALE MS3 
102- 9P FOR CONTROL PANEL 1 NOT 

ILLUSTRATED 
8 46.066.02.0.00 ELEC.WT GAUGE 40-120 DEG.C.24V 1  

9 46.085.01.0.00 ELEC.LOT GAUGE  
40-150/160 DEG.C.24V 1  

10 46.244.01.0.00 LUB OIL PRESSURE GAUGE  
(0-10 KG/SQ CM) 1  



11 

TITLE: -CONTROL PANEL 24V  
                FOR FIRE FIGHTING PUMPSET GROUP: - 3H.854 

    
   

          

4

14
20

19

10

8

12

9

13

11

2
5

3

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

11 03.124.01.0.00 AMMETER -(50-0-50) AMPS 1  

12 3H.130.01.0.00 
DIGITAL RPM METER  
WITH HOURMETER  
(SUPPLY VOLTAGE 8 TO 32 DC V) 

1  

13 49.902.11.0.00 CONTROL PANEL STAND 1  
14 02.140.21.0.00 STOP BUTTON (RED) 1  

*15 F6.741.12.0.00 OEN MAKE RELAY  
MOD.NO 531 24V DC 2 NOT 

ILLUSTRATED 

*16 KV8.503.24.0.00 
5-PIN MALE CONNECTOR 
MS3102R-145-P MAKE 
AMPHENOL/PRIYANTRONICS 

1 NOT 
ILLUSTRATED 

*17 4H.865.16.0.00 SINGLE POLE MCB 32 AMP 
HAGGER/ABB/SCHINDER MAKE 1 NOT 

ILLUSTRATED 

*18 3H.854.21.0.00 
WIRING DIAGRAM FOR FF PANEL 
WITH ELECTRICAL GAUGES & 
CONNECTORS S/F 24VDC SUPPLY 

1 NOT 
ILLUSTRATED 

19 46.085.02.0.00 SENSOR UNIT  
(FOR ELEC TEMP GAUGE) 2  

20 F6.908.01.0.00 MAGNETIC PICKUP M16X1.5 1  



12 

TITLE: -CORE PLUGS ON CRANKCASE GROUP: - F6.151.2 

    
   
 

              

13

4

9

7

1

3

5

12

11

10
2

6
14

15

16

8

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 50.610.10.000. CORE PLUG 1  
2 50.508.07.000. COPPER WASHER (10X14) 8  
3 50.602.10.000. CORE PLUG 1  

4 50.611.07.000. CORE PLUG-HEXAGONAL 
HEAD.(DIN 7604) 1  

5 F6.001.89.0.00 OIL SPARY NOZZLE ASSLY  
(FOR STD ENGINE) 6  

6 F6.001.87.0.00 BANJO BOLT -  M12X 1.5  
(C8 TGL 21619 ST) 6  

7 50.504.03.000. BANJO BOLT - M12X1.5 6  
8 50.508.23.000. COPPER WASHER (22X27) 2  
9 F6.151.02.0.00 UNION ADOPTOR (L15 DIN 3901) 1  

10 F6.001.57.0.00 DOWEL. (10X32 DIN1474) 
GROOVED PINS. 1  

11 F6.505.12.0.00 ADAPTOR (M24*1.5M TO M10*1.5F) 1  
12 50.508.27.000. COPPER WASHER (24X29) 2  
13 50.602.24.000. PLUG 1  
14 F6.001.22.0.00 INSPECTION COVER 1  
15 F6.024.83.0.00 JOINT 1  



13 

TITLE: -CORE PLUGS ON CRANKCASE GROUP: - F6.151.2 

    
   
 

              

13

4

9

7

1

3

5

12

11

10
2

6
14

15

16

8

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

16 F6.001.24.0.00 PRESSURE REDUCING NOZZLE. 1  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



14 

TITLE: - COVER PLATE FOR CAMSHAFT ON  
                 CRANKCASE GROUP: - F6.151.4 

 
    
 

        

2

4

1

3

       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.001.28.0.00 PLATE COVER FOR REAR SIDE. 1  
2 F6.024.81.0.00 JOINT 1  
3 50.003.06.015 SET SCREW - M6X1X15 - 8.8 3  
4 50.506.06.000 PLAIN MACHINED WASHER - M6 3  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



15 

TITLE:- CRANK PULLEY 3 GROOVE (F.F.SET) GROUP:- F6.544 

    
   

           

6

9

5

7

3

8
4

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.544.10.0.00 CRANK PULLEY ASSLY  
3 GR (FOR F.F.SET) 1 

CONSISTING 
OF SR. NO.  
2 & 9 

*2 F6.544.20.0.00 CRANK PULLEY SUB ASSLY  
(3 GR, F.F.SET) 1 

CONSISTING 
OF SR. NO.  
3 TO 8 

3 F6.544.01.0.00 CRANK PULLEY  
(3-GROOVES, 210 PCD) 1  

4 F6.015.02.0.00 DRIVING HUB. (FINISH.) 1  
5 F6.015.04.0.00 THRUST PLATE. 1  
6 50.076.08.030. CHC SCREW 8  
7 50.505.08.000. SPRING WASHER - M8 8  
8 F6.015.03.0.00 DAMPER. 1  
9 F6.015.07.0.00 HEX.BOLT FOR CRANK-PULLEY 1  
     
     
     
     
     
     



16 

TITLE :- CRANKCASE - RELIEF VALVE  
                 ASSEMBLY GROUP :- F6.151.9 

 
 
 

        

3

7
5

4

2

6

8

9

 
            

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.001.31.0.00 RELIEF VALVE ASSLY. 1 
CONSISTING 
OF SR. NO.  

2 TO 8 
2 F6.001.32.0.00 VALVE HOUSING 1  
3 F6.001.33.0.00 VALVE SCREW 1  
4 F6.001.34.0.00 VALVE PLUNGER. 1  
5 F6.001.35.0.00 LOCK NUT. 1  
6 50.508.35.000. COPPER WASHER (30X38) 1  
7 F6.001.56.0.00 SPRING FOR RELIEF VALVE. 1  

8 F6.001.57.0.00 DOWEL.(10X32 DIN1474)GROOVED 
PINS. 1  

9 50.508.35.000. COPPER WASHER (30X38) 1  
     
     
     
     
     
     
     



17 

TITLE :- CRANKCASE (250KVA) STRESS  
                 RELIEVED GROUP :- F6.182.1 

      
         
      

              

2

3

4

9

8

11

10

7
6

12

13

20

10

21

20

225
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.182.30.0.00 CRANKCASE ASSLY.  
(STRESS RELIEVED) 1 CONSISTING OF 

SR. NO. 2 TO 21 

2 F6.182.01.0.00 CRANKCASE (STRESS 
RELIEVED) 1 NOT SUPPLIED 

LOOSE 

3 F6.001.07.0.00 DOWEL. (DIN 1472-6X18-ST) OR 
GROOVED PINS. 7  

4 F6.182.02.0.00 BEARING CAP (FWE) (S.G.IRON) 1 NOT SUPPLIED 
LOOSE

5 F6.182.03.0.00 BEARING CAP GEAR END 
(S.G.IRON) 1 NOT SUPPLIED 

LOOSE 

6 F6.182.04.0.00 BEARING CAP INTERMEDIATE  
(S.G. IRON) 4 NOT SUPPLIED 

LOOSE 

7 F6.182.05.0.00 BEARING CAP INTERMEDIATE 
(S.G.IRON) 1 NOT SUPPLIED 

LOOSE 
8 50.052.16.150 SET BOLT-M16X150-10.9 14  

9 34.001.07.0.00 PLAIN WASHER FOR BEARING 
CAP 14  

10 F6.001.91.0.00 SEALING CAP.(30 DIN 443) 10  
11 F6.001.58.0.00 SEALING CAP.(40 DIN 443) 9  



18 

TITLE :- CRANKCASE (250KVA) STRESS  
                 RELIEVED GROUP :- F6.182.1 

      
         
      

              

2

3

4

9

8

11

10

7
6

12

13

20

10

21

20

225
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

12 F6.001.08.8.00 CAMBUSH (SEMI-FINISH) 1  
13 F6.001.09.8.00 CAMBUSH (SEMI-FINISH) 1  

*14 F6.001.11.8.00 CAMBUSH (SEMI-FINISH) 1 NOT 
ILLUSTRATED 

*15 F6.001.12.8.00 CAMBUSH (SEMI-FINISH) 1 NOT 
ILLUSTRATED

*16 F6.001.13.8.00 CAMBUSH ( SEMI-FINISH) 1 NOT 
ILLUSTRATED

*17 F6.001.14.8.00 CAMBUSH (SEMI-FINISH) 1 NOT 
ILLUSTRATED

*18 F6.001.15.8.00 CAMBUSH (SEMI-FINISH) 1 NOT 
ILLUSTRATED

*19 50.401.09.030 CYLINDRICAL LOCATING PIN 10 X 
032 2 NOT 

ILLUSTRATED
20 50.401.07.030 DOWEL PIN 6X30 6  

21 F6.001.86.0.00 DOWEL FOR GEAR CASING AND 
FRONT PLATE 2  

22 F6.001.61.0.00 DOWEL FOR FOOT MOUNTING 4  
     
     



19 

TITLE: - CRANKSHAFT GROUP: - F6.351 

    
        

             

54

3

7

6

2

 

       
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.351.30.0.00 CRANKSHAFT ASSEMBLY 1 
CONSISTING 
OF SR. NO.  
2 TO 7 

2 F6.351.01.0.00 CRANKSHAFT (FINISH - 200KVA) 1 NOT SUPPLIED 
LOOSE

3 F6.003.02.0.00 BALANCE WEIGHT (FINISH) 12 NOT SUPPLIED 
LOOSE

4 F6.003.06.0.00 SOCKET HEAD SCREW  
(DIN 912 M16X50-10.9) 24  

5 F6.003.09.0.00 DEFLECTOR FOR FWE OILSEAL 1 NOT SUPPLIED 
LOOSE

6 F6.003.31.0.00 CRANK GEAR (SHAVED) 1  
7 F6.003.04.0.00 DOWEL. 1  
     
     
     
     
     
     
     



20 

TITLE: - CYLINDER HEAD GROUP: - F6.157.1 

    
 

           

12

4

15

14
27 28

1
30

263

9

2

19

10

18

35

8

29

11 34

13
31 33

23

22

25

24

20

21

 
           
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.001.59.0.00 DOWEL FOR CRANK CASE  
TOP SIDE (8 X 18) 1  

2 F6.004.14.0.00 TAPPET 2  
3 F6.004.16.0.00 INSERT FOR TAPPET 1  

4 F6.007.26.0.00 CYLINDER HEAD GASKET. 
(1.25 MM THICK) 1  

*5 F6.007.70.0.00 CYLINDERHEAD SUB ASSLY. 1 
CONSISTING 
OF SR. NO. 
6 & 27 TO 31 

*6 F6.007.20.0.00 CYL. HEAD SUB ASLY. 1 
CONSISTING 
OF SR. NO. 
7 & 16 

*7 F6.155.20.0.00 CYLINDER HEAD SUB.ASSEMBLY. 1 
CONSISTING 
OF SR. NO. 
8 TO 15 

8 F6.007.02.0.00 VALVE GUIDE. 2  
9 F6.007.03.0.00 VALVE SEAT INSERT (INLET) 1  
10 F6.007.04.0.00 VALVE SEAT INSERT (EXHAUST) 1  



21 

TITLE: - CYLINDER HEAD GROUP: - F6.157.1 

    
 

            

12

4

15

14
27 28

1
30

263

9

2

19

10

18

35

8

29

11 34

13
31 33

23

22

25

24

20

21

 
           
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

11 F6.007.35.0.00 SEALING CAP 2  
12 50.010.10.065. STUD - M10X1.5X65 – 8.8 3  
13 F6.007.36.0.00 DOWEL. (8X57 DIN 1473) 1  

14 F6.007.33.0.00 STRAIGHT THR.SOCKET 
(DIN 3901-LL5A-M-ST.) 1  

15 F6.007.75.0.00 
CYLINDER HEAD (125 KVA)  
SF VALVE SEAT,  
VALVE GUIDE PRESSED 

1 NOT SUPPLIED 
LOOSE 

*16 F6.007.10.0.00 CYLINDER HEAD ASSEMBLY. 1 
CONSISTING 
OF SR. NO. 
17 TO 26 

*17 F6.007.55.0.00  INLET & EXHAUST VALVE PAIR 1 
CONSISTING 
OF SR. NO. 
18 TO 19 

18 F6.007.05.0.00 INLET VALVE (FINISH) 1  
19 F6.007.06.0.00 EXHAUST VALVE (FINISH) 1  
20 F6.007.07.0.00 VALVE COLLET. 2  
21 F6.007.08.0.00 VALVE SPRING CUP. 2  
22 F6.007.09.0.00 VALVE SPRING (OUTER) 2  



22 

TITLE: - CYLINDER HEAD GROUP: - F6.157.1 

    
 

           

12

4

15

14
27 28

1
30

263

9

2

19

10

18

35

8

29

11 34

13
31 33

23

22

25

24

20

21

 
           
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

23 F6.007.11.0.00 VALVE SPRING. (INNER) 2  
24 F6.007.12.0.00 WASHER. 2  
25 F6.007.13.0.00 WASHER 2  
26 F6.007.14.0.00 VALVE SEAL. 2  
27 50.508.11.000 COPPER WASHER (14X18) 1  
28 50.010.10.045 STUD - M10X1.5X45 - 8.8 1  

29 F6.007.52.0.00 DOWEL FOR MICO INJECTOR  
(8X33) 1  

30 F6.007.22.0.00 CYLINDER HEAD BOLT (LONG) 4  
31 F6.007.23.0.00 CYLINDER HEAD BOLT (SHORT) 3  

*32 F6.004.40.0.00 PUSH ROD ASSEMBLY 2 
CONSISTING 
OF SR. NO. 
33 TO 35 

33 F6.004.11.0.00 VALVE PUSH ROD SOCKET 1  
34 F6.004.12.0.00 VALVE PUSH ROD TOE 1  
35 F6.004.13.0.00 TUBE FOR PUSH ROD 1  
     
     
     



23 

TITLE :- CYLINDER LINER.(6 SL 9088T) GROUP :- F6.154 

 
 

        

3

4

2

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.154.10.0.00 CYLINDER LINER ASSEMBLY. 1 CONSISTING 
OF SR.NO.2 & 4 

2 F6.006.02.0.00 RUBBER RING  
(TOP,ID 130,DIA 2,MAT 21507) 1  

3 F6.154.01.0.00 CYLINDER LINER.(FINISH) 1 NOT SUPPLIED 
LOOSE 

4 F6.006.03.0.00 SEALING RING (BOTTOM) 2  
     
     
     
     
     
     
     
     
     
     
     
     



24 

TITLE :- DEFLECTOR FOR CRANKSHAFT GROUP :- F6.003.2 

    

1

 
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.003.05.0.00 DEFLECTOR. 1  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



25 

TITLE :- DELIVERY PIPE GROUP :- F6.023 

     
            
 

            

2

3

4

5

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.023.20.0.00 PIPE SUB ASSEMBLY. 1 CONSIST. OF 
SR. NO. 2 & 3 

2 F6.023.01.0.00 DELIVERY PIPE 1  
3 F6.023.03.0.00 FLANGE (FOR DELIVERY TUBE) 1  
4 F6.024.86.0.00 JOINT FOR DELIVERY PIPE 1  

5 50.076.08.020. SOCKET HEAD CAP SCREW-
M8X20-12.9 2  

     
     
     
     
     
     
     
     
     
     
     
     



26 

TITLE: - DIP STICK GROUP: - F6.011 

    
   
 

         

C1
6

2

3

 
     

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.011.10.0.00 DIP STICK MOUNTING 
ASSEMBLY. 1 CONSISTING OF 

SR. NO. 2, 3 
2 F6.011.01.0.00 DIP STICK. 1  

3 F6.011.04.0.00 
O RING. (7X2 TGL 6365) 
CO.STD.21511 (O RING FOR 
DIPSTICK) 

1  

     
     
     
     
     
     
     
     
     
     
     
     
     



27 

TITLE: -ENGINE MTG FOOT GROUP: -F6.508 

    
   
 

             

3

1

5

6

2

4
3

7

5

6

4

 
            
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.508.01.0.00 ENGINE MTG.FOOT (FWS) 2  
2 F6.508.02.0.00 ENGINE MTG.FOOT (GCS) 2  
3 50.002.12.040 SET BOLT - M12X1.75X40 - 8.8 16  
4 F6.508.03.0.00 HARD WASHER (12 ID) 16  
5 50.002.16.040 SET BOLT - M16X2X40 – 8.8 8  
6 29.213.09.0.00 HARD WASHER (BAR) 8  
7 F6.628.01.0.00 ENGINE MTG. FOOT (GE). 2  
     
     
     
     
     
     
     
     
     
     
     
     



28 

TITLE: - EXHAUST MANIFOLD AND TURBO 
                 CHARGER MOUNTING  
                 (CENTRAL OPENING)) 

GROUP: - F6.148 

    
   
 

        

17

14

23

29

32

22

26

3028 25

24 33

19

13

16

18

20

21

15

6

34

35
36

31

37

32 39
38 9

9

2
4

3

12
10

7
5

8

 
             
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.148.10.0.00 EXHAUST MANIFOLD ASSEMBLY 1 
CONSISTING 
OF SR. NO.  
2 TO 11 

2 F6.177.01.0.00 EXHAUST MANIFOLD (L.H.PIECE) 1  

3 F6.177.02.0.00 EXHAUST MANIFOLD BEND 
(RIGHT HAND) 1  

4 F6.177.03.0.00 EXHAUST MANIFOLD   
(CENTRE OPENING) 1  

5 F6.026.03.0.00 JOINT FOR EXHAUST MANIFOLD. 6  

6 F6.177.13.0.00 SPACER SLEEVE  
(COPPER COATED) 12  

7 F6.168.02.0.00 R RINGS (DIN 70910-65X2.5) 6  
8 50.505.10.000. SPRING WASHER - M10 12  

9 50.080.10.000. STAINLESS STEEL NUT  
M10-AISI-304 12  

10 F6.377.12.0.00 STUD M10X1.5X025  
(COPPER COATED) 4  



29 

TITLE: - EXHAUST MANIFOLD AND TURBO 
                 CHARGER MOUNTING  
                 (CENTRAL OPENING)) 

GROUP: - F6.148 

    
   
 

        

17

14

23

29

32

22

26

3028 25

24 33

19

13

16

18

20

21

15

6

34

35
36

31

37

32 39
38 9

9

2
4

3

12
10

7
5

8

 
             
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*11 F6.148.20.0.00 TURBOCHARGER ASSEMBLT 
(CANTRAL MOUNTING) 1 

CONSISTING 
OF SR. NO.  
12 TO 17 

12 F6.350.01.0.00 
KKK-K27 TURBOCHARGER 
(K-27-3264MGA-17.22) TEL PART 
NO.53279706449 

1  

13 F6.125.30.0.00 OIL SUPPLY PIPE SUB ASSLY. 1  

14 F6.169.31.0.00 
JOINT FOR OIL RETURN PIPE 
TURBOCHARGER (NON 
ASBESTOS) 

1  

15 50.010.10.025. STUD - M10X1.5X25 - 8.8 4  

16 F6.169.32.0.00 
JOINT FOR OIL SUPPLY 
TURBOCHARGER (NON 
ASBESTOS) 

1  

17 49.120.04.0.00 JOINT FOR TURBO INLET 1  
18 50.076.08.030. CHC SCREW 2  
19 50.506.08.000. PLAIN MACHINED WASHER - M8 4  



30 

TITLE: - EXHAUST MANIFOLD AND TURBO 
                 CHARGER MOUNTING  
                 (CENTRAL OPENING)) 

GROUP: - F6.148 

    
   
 

        

17

14

23

29

32

22

26

3028 25

24 33

19

13

16

18

20

21

15

6

34

35
36

31

37

32 39
38 9

9

2
4

3

12
10

7
5

8

 
             
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

20 4H.168.03.0.00 
RUBBER HOSE  
(COMPRESSOR OUTLET)- 
K24 TURBO 

1  

21 F6.169.11.0.00 HOSE CLIP. 2  

22 F6.177.11.0.00 T/C L.O.DRAIN CONNECTOR ON 
C.CASE 1  

23 F6.177.12.0.00 L.O.DRAIN CONNECTOR 1  

24 F6.169.33.0.00 
GASKET FOR OIL RETURN PIPE 
TURBO CHARGER  
(NON ASBESTOS) 

1  

25 F6.670.34.0.00 LUB.OIL DRAIN PIPE ASSLY 1  
26 50.003.08.020. SET SCREW - M8X1.25X20 - 8.8 2  

*27 F6.125.40.0.00 AIR DELIVERY BENDS ASSLY. 1 
CONSISTING 
OF SR. NO.  
28 TO 33 

28 F6.316.01.0.00 AIR DELIVERY BEND 1  

29 F6.377.15.0.00 JOINT IN BETWEEN AIR DELIVERY 
MAINPIPE AND BEND 1  



31 

TITLE: - EXHAUST MANIFOLD AND TURBO 
                 CHARGER MOUNTING  
                 (CENTRAL OPENING)) 

GROUP: - F6.148 

    
   
 

        

17

14

23

29

32

22

26

3028 25

24 33

19

13

16

18

20

21

15

6

34

35
36

31

37

32 39
38 9

9

2
4

3

12
10

7
5

8

 
             
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

30 F6.377.13.0.00 AIR DELIVERY MAIN PIPE  
FROM T C TO CAC 1  

31 50.002.08.045. SET BOLT - M8X1.25X45 - 8.8 4  
32 50.506.08.000. PLAIN MACHINED WASHER - M8 8  
33 50.006.08.000. NUT- M8X1.25  - GR.8.8 4  

34 F6.680.23.0.00 CLAMPING BRACKET  
(140 TO 160KVA) 1  

35 50.003.10.030. SET SCREW - M10X1.5X30 - 8.8 4  
36 50.548.10.000. SPECIAL WASHER 4  
37 6H.030.03.0.00 CLAMP FOR CAC PIPE 2  
38 50.006.08.000. NUT- M8X1.25  - GR.8.8 4  
39 50.548.08.000. SPL.PLAIN M/CED WASHER 4  
     
     
     
     
     



32 

TITLE: -EXHAUST SILENCER GROUP: - F6.562 

    
   

           

332

4 5 5

1

6 6

2

4

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.503.01.0.00 EXHAUST SILENCER (4" I D) 1  
2 F6.503.04.0.00 FLANGE (4" ID) 2  
3 F6.503.02.0.00 S.S.JOINT (4") 2  
4 50.003.14.040 SET SCREW - M14X2X40 - 8.8 8  
5 50.006.14.000 NUT - M14X2 - GR.8.8 8  
6 50.506.14.000 PLAIN MACHINED WASHER - M14 16  
     
     
     
     
     
     
     
     
     
     
     
     
     



33 

TITLE: - EXPANSION BELLOW GROUP: - F6.618 

   
 
 

            

3

5

4

5

4

5

2

3

5

1

2

 
             

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.618.01.0.00 EXPANSION BELLOW 1  
2 F6.618.02.0.00 S.S.JOINT 2  
3 50.003.10.035 SET SCREW - M10X1.5X35 - 8.8 12  
4 50.006.10.000 NUT - M10X1.5 - GR.8 12  
5 50.506.10.000 PLAIN MACHINED WASHER - M10 24  
     
     
     
     
     
     
     
     
     
     
     
     
     
     



34 

TITLE: - EXPANSION TANK AND MOUNTING GROUP: - F6.557 

    
   
 

               

25

6

3

27

29

30

23

1

17
9

28

15
16 14

24

7

5
2

18

4

26

11

8

30

1

13

12 19

22

20

21

26

22
24

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 50.003.10.030. SET SCREW - M10X1.5X30 - 8.8 6  
2 50.006.10.000. NUT - M10X1.5 - GR.8.8 2  

3 38.014.11.0.00 JOINT FOR WATEROUTLET 
MANIFOLD (NON ASBESTOS) 1  

4 F6.557.02.0.00 SUSPENSION PLATE 1  

5 F6.557.01.0.00 MOUNTING BRACKET FOR MAKE 
UP WATER TANK 1  

6 50.548.10.000. SPECIAL PLAIN  WASHER - M10 1  
7 50.548.12.000. SPL. PLAIN WASHER - M12 1  

8 F6.557.03.0.00 MOUNTING PLATE FOR MAKE UP 
WATER TANK. 1  

9 02.347.03.0.00 RUBBER PAD FOR FUEL TANK 
MOUNTING 4  

*10 F6.557.10.0.00 MAKE UP WATER TANK ASSLY. 1 
CONSISTING 
OF SR. NO.- 
10 TO 18 

11 F6.557.04.0.00 MAKE UP WATER TANK. 1  

12 F6.557.07.0.00 COVER WITH PRESS.CAP(FOR 
MAKEUP W.TANK) 1  



35 

TITLE: - EXPANSION TANK AND MOUNTING GROUP: - F6.557 

    
   
 

              

25

6

3

27

29

30

23

1

17
9

28

15
16 14

24

7

5
2

18

4

26

11

8

30

1

13

12 19

22

20

21

26

22
24

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

13 03.774.04.0.00 JOINT FOR COVER(AUX.L.O.SUMP) 1  
14 50.003.08.020. SET SCREW - M8X1.25X20 - 8.8 4  
15 50.506.08.000. PLAIN MACHINED WASHER - M8 4  
16 50.505.08.000. SPRING WASHER - M8 4  
17 F6.036.06.0.00 WATER DRAIN PLUG 1  

18 F6.557.11.0.00 STICKER FOR MAKEUP WATER 
TANK 1  

19 F6.557.05.0.00 CLAMPING STRAP FOR MAKEUP 
WATER TANK MTG 2  

20 02.347.06.0.00 RUBBER PACKING FOR STRAP 4  
21 F6.557.06.0.00 SPECIAL STUD 4  
22 50.548.08.000. SPL.PLAIN M/CED WASHER 8  

23 F6.557.08.0.00 OUTLET PIPE CONN.ON MAKEUP 
WATER TANK 1  

24 50.505.08.000. SPRING WASHER - M8 8  
25 50.003.08.025. SET SCREW - M8X1.25X25 - 8.8 2  
26 50.006.08.000. NUT- M8X1.25  - GR.8.8 8  



36 

TITLE :- EXPANSION TANK AND MOUNTING GROUP :- F6.557 

    
   
 

              

25

6

3

27

29

30

23

1

17
9

28

15
16 14

24

7

5
2

18

4

26

11

8

30

1

13

12 19

22

20

21

26

22
24

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

27 F6.554.08.0.00 FLEXIBLE PIPE  
(M30 X M30 U 600 L) 1  

28 F6.557.09.0.00 FLEXIBLE PIPE VENT.CONN.TO 
MAKEUP W.TANK 1  

29 50.505.08.000. SPRING WASHER - M8 2  
30 50.548.10.000. SPECIAL PLAIN  WASHER - M10 6  
     
     
     
     
     
     
     
     
     
     
     
     
     



37 

TITLE: - FLYWHEEL HOUSING  
                (S/F CLOSE COUPLED GENSET) GROUP: - F6.044 

    
   

            

2

4

5

6

3

12

1

11

9

7

10

8

 
           
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.044.01.0.00 FLYWHEEL HOUSING  
(S/F CLOSE COUPLED GENSET) 1  

2 F6.016.16.0.00 TEFLON OIL SEAL FWE 
(150x120x13.5) 1  

3 F6.016.02.0.00 LIFTING HOOK. 1  
4 50.002.16.045. SET BOLT - M16X2X45 - 8.8 1  
5 50.506.16.000. PLAIN MACHINED WASHER - M16 1  
6 F6.024.95.0.00 JOINT ( FOR FLYWHEEL HOUSING) 1  
7 F6.016.12.0.00 RUBBER CAP. 2  

8 50.052.12.055. HEX.HD.BOLT(DIN ISO 4017-
M12X55-10.9A3C 9  

9 50.505.12.000. SPRING WASHER - M12 9  
10 F6.044.04.0.00 TIMING POINTER 1  
11 50.002.06.020. SET BOLT - M6X1X20 - 8.8 2  
12 50.506.06.000. PLAIN MACHINED WASHER - M6 2  
     
     
     
     



38 

TITLE :- FLYWHEEL GROUP :- F6.537 

    
       
 

5

4

2

3

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.537.10.0.00 FLYWHEEL ASSLY WITH STARTER 
RING (HEAVY) 1 CONSISTING 

OF SR. NO. 2, 3 

2 F6.014.04.0.00 FLYWHEEL HEAVY. (FINISH.) 1 NOT SUPPLIED 
LOOSE

3 F6.537.02.0.00 STARTER RING  
(T/C NO 68F6362360) 1  

4 F6.014.03.0.00 HOLDER PLATE. 1  

5 F6.003.06.0.00 SOCKET HEAD SCREW  
(DIN 912 M16X50-10.9) 10  

     
     
     
     
     
     
     
     
     
     



39 

TITLE: - FRONT PLATE. GROUP: - F6.002 

 
 
 

          

5

2 3

4

 
             
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.002.10.0.00 FRONT PLATE ASSEMBLY. 1 CONSIST. OF 
SR. NO. 2 TO 5 

2 F6.002.06.0.00 FRONT PLATE 1  
3 F6.024.96.0.00 JOINT FOR FRONT PLATE 1  
4 50.003.08.020. SET SCREW - M8X1.25X20 - 8.8 6  
5 50.505.08.000. SPRING WASHER - M8 6  
     
     
     
     
     
     
     
     
     
     
     
     
     



40 

TITLE: - FUEL FILTER GROUP: - F6.034 

    
 
 

         

34

5

5

12
6

7

7

8

8
9

11

10

13
14

   
                    
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.034.10.0.00 FUEL FILTER MOUNTING 
ASSEMBLY. 1 CONSISTING 

OF SR. NO.2 

*2 48.117.10.0.00 FUEL FILTER, 1.1 LIT, TWIN BOWL 1 
CONSISTING 
OF SR. NO. 
3 TO 5 

3 48.117.01.0.00 FUEL FILTER ELEMENT PRE 1  
4 48.117.02.0.00 FUEL FILTER ELEMENT 1  
5 48.117.03.0.00 O RING 2  
6 50.506.12.000. PLAIN MACHINED WASHER - M12 4  
7 50.504.04.000. BANJO BOLT - M14X1.5 2  
8 50.508.12.000. COPPER WASHER (14X20) 4  
9 F6.034.06.0.00 BRACKET FOR FUEL FILTER 1  
10 50.006.12.000. NUT - M12X1.75 - GR.8.8 2  
11 50.006.10.000. NUT - M10X1.5 - GR.8.8 2  
12 50.003.12.045. SET SCREW - M12X1.75X45 - 8.8 2  
13 50.506.10.000. PLAIN MACHINED WASHER - M10 2  
14 50.505.10.000. SPRING WASHER - M10 2  
     
     



41 

TITLE: - FUEL PIPES FOR EXPORT GENSET 
                (UNION NUT) GROUP: - F6.304 

    
 
 

              

1

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.304.01.0.00 
ASSEMBLY OF LEAK OFF PIPE 
WITH UNION NUT INCLUDING 
PUMP LEAK OFF 

1  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



42 

TITLE: - FUEL PIPES GROUP: -06.655.10  

    
       

              

4

3
2

1

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 
            
4H.896.09.0.00 
 

FUEL PIPE ( INLET )  
M14XM14 BANJO BOTH SIDE,  
900 L , 9.0 I.D.,SAE 100 R6 

1  

2 F6.708.12.0.00 
FUEL PIPE (RETURN) M12 X 1.5 
MAIL PLUG X M14 X 1.5 BANJO 
(700 mm) 

1  

3 50.508.12.000. COPPER WASHER (14X20) 6  
4 50.504.04.000. BANJO BOLT - M14X1.5 2  
     
     
     
     
     
     
     
     
     
     
     



43 

TITLE :- FUEL PUMP (MICO) GROUP :- F6.259 

    
 
   

            

28
7

32

29

31
30

8

18

16
17

19
9

10

11

4

12

23

22

21

23

5

14
13

C

24

25

26

27

 
            

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.259.55.0.00 FUEL PUMP COMPLETE 
ASSEMBLY 1 

CONSISTING 
OF SR. NO.-2, 15 
20, 24 TO 32 

*2 F6.259.40.0.00 FUEL PUMP & FLANGE ASSEMBLY 1 
CONSISTING 
OF SR. NO.-3, 5,  
6, 11 TO 14

*3 F6.259.20.0.00 
FUEL PUMP (9MM LIFT - 9 400 030 
724 CALIBRATED AS PER 
F6.500.06.0.00) 

1 CONSISTING 
OF SR. NO.-4 

4 F6.259.10.0.00 FUEL I.P. (MICO NO. 9 400 030 724) 9 
MM LIFT 1  

5 46.248.02.0.00 STOP LEVER ON FUEL PUMP 1  

*6 F6.029.20.0.00 INTERMEDIATE FLANGE 
ASSEMBLY. 1 

CONSISTING 
OF SR. NO.- 
7 TO 10

7 F6.029.01.0.00 FLANGE. (FINISH.) 1  

8 F6.029.96.0.00 STUD FOR INTERMEDIATE 
FLANGE - FIP 4  

9 50.611.07.000. CORE PLUG-HEXAGONAL 
HEAD.(DIN 7604) 1  



44 

TITLE: - FUEL PUMP (MICO) GROUP: - F6.259 

    
 
   

            

28
7

32

29

31
30

8

18

16
17

19
9

10

11

4

12

23

22

21

23

5

14
13

C

24

25

26

27

 
            

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

10 50.508.23.000 COPPER WASHER (22X27) 1  

11 34.016.12.0.00 JOINT FOR FUEL PUMP (NON 
ASBESTOS) 1  

12 50.006.10.000 NUT - M10X1.5 - GR.8.8 4  
13 50.505.10.000 SPRING WASHER - M10 4  
14 50.506.10.000 PLAIN MACHINED WASHER - M10 4  

*15 F6.029.30.0.00 SUB ASSEMBLY OF GEAR AND 
ADAPTOR. 1 

CONSISTING 
OF SR. NO.- 
16 TO 19 

16 F6.029.02.0.00 ADAPTOR.(FINISH.) 1  
17 F6.029.92.0.00 FUEL PUMP GEAR (SHAVED) 1  
18 50.003.08.025 SET SCREW - M8X1.25X25 - 8.8 4  
19 F6.029.18.0.00 CLAMPING NUT (FOR MICO PUMP) 1  

*20 F6.259.30.0.00 LUB. OIL SUPPLY PIPE SUB ASSLY 1 CONSIST OF SR. 
NO.21 TO 23 

21 F6.029.19.0.00 LUB. OIL SUPPLY PIPE (CRANK 
CASE TO FUEL PUMP 1  

22 03.660.07.0.00 SPECIAL BANJO BOLT 
(L.O.SUPPLY TO PUMP) 2  



45 

TITLE: - FUEL PUMP (MICO) GROUP: - F6.259 

    
 
   

            

28
7

32

29

31
30

8

18

16
17

19
9

10

11

4

12

23

22

21

23

5

14
13

C

24

25

26

27

 
            

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

23 50.508.07.000 COPPER WASHER (10X14) 4  

24 F6.034.08.0.00 FUEL PIPE (FUEL FILTER TO FEED 
PUMP) 1  

25 38.156.02.0.00 FUEL PIPE (9.0,14X14B,520 WB) 1  
26 50.504.04.000 BANJO BOLT - M14X1.5 2  
27 50.508.12.000 COPPER WASHER (14X20) 4  
28 F6.024.94.0.00 JOINT FOR FLANGE 1  
29 50.002.08.110 SET BOLT - M8X1.25X110 - 8.8 2  
30  50.002.08.100 SET BOLT - M8X1.25X100 - 8.8 4  
31 50.505.08.000 SPRING WASHER - M8 6  
32 50.506.08.000 PLAIN MACHINED WASHER - M8 6  

A F6.259.1 Fuel Pump Detail Part List (For FIP No. 
F6.259.10.0.00) 1  

B F6.029.2 Governor Detail Part List (For FIP No. 
F6.259.10.0.00) 1  

C 2H.201.10.0.00 Feed Pump (Mico No. 9 440 030 029) 1  



46 

TITLE: - FUEL PUMP GROUP: - F6.259.1 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

A F6.259.1 Fuel Pump Detail Part List (For FIP No. 
F6.259.10.0.00) 1  

1 6H.008.11.0.00 Pump housing 1 F 002 A10 545 
16 F6.259.71.0.00 Plunger and barrel assy 6 F 002 B10 508 
18 2H.191.22.0.00 Gasket 6 1 410 105 001 
19 2H.191.30.0.00 O-ring 6 1 410 210 050 
20 2H.191.52.0.00 Compression spring 6 1 414 613 013 
21 2H.191.46.0.00 Delivery valve holder 6 1 413 372 090 
24 6H.008.13.0.00 Control rod 1 1 416 026 004 
25 2H.191.47.0.00 Torx fillister screw 1 1 413 412 004 
32 2H.191.24.0.00 Spring seat 6 1 410 114 022 
33 2H.192.82.0.00. Compression spring 6 9 411 034 654 
34 2H.192.88.0.00 Roller tappet 6 9 411 038 711 
35 2H.191.25.0.00 Slotted washer 6 1 410 120 071 
38 F6.259.72.0.00 Camshaft 1 9 412 036 105 
39 2H.191.26.0.00 Stop ring Pump end 1 (Drive side) 1 1 410 202 034 
39 2H.191.27.0.00 Stop ring Pump end 2 (Governor side) 1 1 410 202 042 
40 3H.032.18.0.00 Lead seal 1 1 423 120 063 



47 

TITLE: - FUEL PUMP GROUP: - F6.259.1 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

41 2H.191.07.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.14 mm thick 

as 
reqd. 1 410 101 614 

41 2H.191.15.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.16 mm thick 

as 
reqd. 1 410 102 628 

41 2H.191.08.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.16 mm thick 

as 
reqd. 1 410 101 616 

41 2H.191.09.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.18 mm thick 

as 
reqd. 1 410 101 618 

41 2H.191.10.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.50 mm thick 

as 
reqd. 1 410 101 620 

41 2H.191.11.0.00 Shims for Camshaft Pump end 2 
(Governor side) 1.00 mm thick 

as 
reqd. 1 410 101 630 

41 2H.191.06.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.12 mm thick 

as 
reqd. 1 410 101 612 

41 2H.191.02.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.30 mm thick 

as 
reqd. 1 230 101 608 

41 2H.191.05.0.00 Shims for Camshaft Pump end 2 
(Governor side) 0.10 mm thick 

as 
reqd. 1 410 101 610 

     



48 

TITLE :- FUEL PUMP GROUP :- F6.259.1 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

41 F6.259.73.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.10 mm thick 

as 
reqd. 1 410 102 901 

41 2H.191.18.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.30 mm thick 

as 
reqd. 1 410 102 631 

41 2H.191.13.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.12 mm thick 

as 
reqd. 1 410 102 626 

41 2H.191.14.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.14 mm thick 

as 
reqd. 1 410 102 627 

41 2H.191.16.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.18 mm thick 

as 
reqd. 1 410 102 629 

41 2H.191.17.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 0.50 mm thick 

as 
reqd. 1 410 102 630 

41 2H.191.19.0.00 Shims for Camshaft Pump end 1 (Drive 
side) 1.00 mm thick 

as 
reqd. 1 410 102 632 

46 2H.192.39.0.00 Tapered-roller bearing Pump end 2 
(Governor side) 1 1 900 910 201 

46 2H.192.39.0.00 Tapered-roller bearing Pump end 1 
(Drive side) 1 1 900 910 201 

47 F6.259.80.0.00 Bearing end plate 1 F 002 A11 229 



49 

TITLE :- FUEL PUMP GROUP :- F6.259.1 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

55 F6.259.74.0.00 Spring lock washer 4 1 410 100 037 
56 6H.008.19.0.00 Bearing shell 1 9 411 035 800 
57 6H.008.20.0.00 Cheese head screw 2 2 912 701 166 
58 6H.008.21.0.00 Gasket 2 1 410 105 007 
64 6H.008.15.0.00 Spring lock washer 1 2 916 690 010 
65 4H.122.48.0.00 Hexagon nut 1 2 915 021 004 
73 2H.191.51.0.00 Threaded pin 3 1 413 502 000 
75 F6.259.76.0.00 Spring lock washer 3 2 916 699 132 
76 2H.192.62.0.00 Hexagon nut 3 2 915 012 007 
79 2H.048.69.0.00 Gasket 1 F 002 A11 261 
81 6H.008.16.0.00 Capslue 6 1 411 073 000 
86 2H.191.03.0.00 Clamping piece 3 1 410 023 009 
116 6H.008.17.0.00 Closing cover 1 1 415 626 114 
117 2H.191.48.0.00 Cheese head screw 2 1 413 414 009 
118 2H.191.29.0.00 O-ring 2 1 410 210 037 
132 F6.259.77.0.00 Overflow valve 1 9 451 037 458 
154 2H.191.32.0.00 Filler piece 6 1 410 326 005 
1/12 2H.192.16.0.00 Fitting 1 1 423 463 040 



50 

TITLE :- FUEL PUMP GROUP :- F6.259.1 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

1/12 2H.048.83.0.00 Threaded ring 1 1 413 463 010 
1/6 2H.191.28.0.00 Intermediate ring 2 1 410 202 086 
1/7 2H.191.33.0.00 Threaded ring 1 1 410 361 001 
1/8 2H.191.44.0.00 Threaded bushing 1 1 413 344 001 
17 6H.008.12.0.00 Delivery valve assembly 6 9 411 038 576 

29/1 F6.259.78.0.00 Gear segment Over size as 
reqd F 002 A10 635 

29/1 F6.259.79.0.00 Gear segment Normal size as 
reqd F 002 A10 634 

29/2 2H.048.67.0.00 Regulating sleeve 6 F 002 A11 258 
29/3 2H.048.65.0.00 Torx oval-head screw 6 F 002 A11 236 
34/2 2H.191.25.0.00 Lock nut 1 1 410 120 071 
34/3 2H.191.50.0.00 Hexagon screw 1 1 413 450 010 
34/4 2H.192.89.0.00 Roller pin 1 9 412 033 145 
34/5 6H.008.18.0.00 Roller 1 1 410 300 248 
63 F6.259.75.0.00 Woodruff key 1 F 002 A11 291 
85 2H.191.34.0.00 Clamping piece 3 1 410 551 036 
     



51 

TITLE:- GOVERNER GROUP:- F6.029.2 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

B F6.029.2 Governor Detail Part List (For FIP No. 
F6.029.10.0.00) 1  

9/93 2H.191.63.0.00 Shim 1.00 mm thick as 
reqd. 1 420 101 030 

9/67 2H.191.64.0.00 Supporting disc 1 1 420 101 078 

9/93 2H.191.65.0.00 Shim 0.50 mm thick as 
reqd. 1 420 101 634 

63 2H.191.66.0.00 Spring lock washer 1 1 420 151 001 
107 2H.191.67.0.00 Seal ring 1 1 420 206 016 

9/124 2H.191.68.0.00 O-ring 1 1 420 210 001 
9/92 2H.191.69.0.00 O-ring 1 1 420 210 010 
273 2H.191.70.0.00 Gasket 1 1 420 211 005 
9/94 2H.191.71.0.00 Bush 12.30 mm 1 1 420 300 073 
9/76 2H.191.72.0.00 Bush 2 1 420 328 034 
9/97 2H.191.73.0.00 Capsule 1 1 420 500 005 
9/126 2H.191.74.0.00 Spring retainer 1 1 420 505 026 
9/129 2H.191.74.0.00 Spring retainer 1 1 420 505 026 
9/34 2H.191.75.0.00 Closure cap 2 1 420 505 040 

 



52 

TITLE:- GOVERNER GROUP:- F6.029.2 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

9/28 2H.191.77.0.00 Spring retainer 1 1 420 506 695 
39 2H.191.80.0.00 Protective cap 1 1 420 524 000 

9/66 4H.122.53.0.00 Needle-roller bearing 1 1 420 920 008 
108 2H.191.85.0.00 Closing cover 1 1 421 038 013 

9/132 2H.191.86.0.00 Retaining bracket 1 1 421 322 010 
2 2H.191.87.0.00 Strap 1 1 421 323 000 

9/36 2H.191.88.0.00 Fulcrum lever 1 1 421 901 178 
9/98 2H.191.89.0.00 Stop lever 1 1 421 910 012 
9/32 2H.191.90.0.00 Fork lever 1 1 421 933 037 
9/95 2H.191.91.0.00 Control lever 1 1 422 003 026 
9/75 2H.191.92.0.00 Swivelling lever 1 1 422 013 039 
9/27 2H.191.93.0.00 Tensioning lever 1 1 422 031 021 
9/130 2H.191.94.0.00 Link fork 1 1 422 305 049 
9/33 2H.191.95.0.00 Lever shaft 1 1 423 000 005 
9/128 2H.191.96.0.00 Stop pin 1 1 423 020 030 

40 3H.032.18.0.00 Lead seal 1 1 423 120 063 
9/41 2H.191.98.0.00 Sliding piece 1 1 423 200 020 

9/42/3 2H.048.84.0.00 Hexagon nut 1 1 423 300 020 

 



53 

TITLE:- GOVERNER GROUP:- F6.029.2 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

9/15 2H.191.99.0.00 Hexagon nut 1 1 423 300 058 
115 02.480.40.0.00 Cap nut 1 1 423 317 015 
114 2H.192.02.0.00 Cap nut 1 1 423 317 044 
64 2H.192.03.0.00 Round nut 1 1 423 341 034 
3 6H.008.22.0.00 Headless setscrew 1 1 423 400 012 

9/14 2H.192.05.0.00 Headless setscrew 1 1 423 400 025 
9/42 2H.192.08.0.00 Spring retainer 1 1 423 401 012 
9/24 2H.192.10.0.00 Adjusting screw 1 1 423 410 011 

9/75/2 2H.192.11.0.00 Adjusting screw 1 1 423 414 037 
9/11 2H.192.12.0.00 Stop screw 1 1 423 450 051 
9/125 2H.192.13.0.00 Hollow bolt 1 1 423 455 010 
9/138 2H.192.14.0.00 Hollow bolt 1 1 423 455 020 
9/19 2H.048.86.0.00 Hexagon screw 1 1 423 462 020 
112 2H.192.15.0.00 Screw plug 1 1 423 462 099 

9/127 2H.192.18.0.00 Compression spring 1 1 424 612 011 
9/134 2H.192.19.0.00 Compression spring 1 1 424 626 000 
9/123 2H.192.20.0.00 Compression spring 1 1 424 627 002 
9/42/1 2H.192.21.0.00 Compression spring 1 1 424 641 001 

 



54 

TITLE:- GOVERNER GROUP:- F6.029.2 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

9/82 2H.192.22.0.00 Extension spring 1 1 424 650 007 
83 4H.122.58.0.00 Extension spring 1 1 424 650 009 

9/131 2H.192.25.0.00 Coiled spring 1 1 424 651 011 
1 2H.192.26.0.00 Governor housing 1 1 425 121 056 

9/1 2H.192.28.0.00 Governor cover alone 1 1 425 627 053 
62 6H.008.24.0.00 Flyweight assembly 1 1 428 194 019 
62 2H.192.30.0.00 Flyweight assembly 1 1 428 194 041 

9/113 2H.192.33.0.00 Flat seal ring 1 1 460 105 309 
158 2H.192.33.0.00 Flat seal ring 1 1 460 105 309 

9/28/6 2H.192.34.0.00 Hexagon nut 1 1 463 300 302 
9/139 2H.192.36.0.00 Woodruff key 1 1 900 023 005 
9/77 2H.192.38.0.00 O-ring 2 1 900 210 013 
190 6H.008.25.0.00 Lead seal 1 1 903 240 000 
9/12 3H.032.25.0.00 Round nut 1 2 423 341 001 
111 2H.192.49.0.00 Hexagon screw 2 2 911 062 193 
9/96 2H.192.50.0.00 Hexagon screw 1 2 911 062 196 

9/95/3 6H.008.27.0.00 Hexagon screw 1 2 911 072 201 
109 2H.192.53.0.00 Hexagon screw 2 2 911 182 193 

 



55 

TITLE:- GOVERNER GROUP:- F6.029.2 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

88 2H.192.57.0.00 Torx fillister screw 4 2 912 732 203 
89 2H.192.58.0.00 Torx fillister screw 2 2 912 732 209 
54 2H.192.59.0.00 Torx fillister screw 6 2 912 742 199 
55 2H.192.61.0.00 Microencapsulated screw 1 2 914 552 179 

9/25 2H.192.62.0.00 Hexagon nut 1 2 915 012 007 
25 2H.192.62.0.00 Hexagon nut 1 2 915 012 007 

9/78 2H.192.64.0.00 Locking washer 2 2 916 080 015 
9/37 2H.192.65.0.00 Locking washer 2 2 916 080 907 
9/65 2H.192.66.0.00 Retainer 1 2 916 600 006 
87 2H.048.87.0.00 Spring lock washer 6 2 916 690 005 

9/87 2H.192.70.0.00 Spring lock washer 1 2 916 699 132 
56 2H.192.71.0.00 Plain washer 1 2 916 699 134 

9/13 2H.192.72.0.00 Flat seal ring 1 2 916 710 602 
159 2H.192.72.0.00 Flat seal ring 1 2 916 710 602 
9/20 2H.192.73.0.00 Flat seal ring 1 2 916 710 603 
9/68 2H.192.94.0.00 Sliding sleeve 1 9 421 030 333 
116 2H.192.95.0.00 Protective cap 1 9 421 030 525 
9/50 2H.192.97.0.00 Strap 1 9 421 031 905 

 



56 

TITLE:- GOVERNER GROUP:- F6.029.2 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

9 F6.259.81.0.00 Governor cover 1 9 421 035 499 
193 6H.008.26.0.00 Locking wire 1 9 915 037 001 
9/66 2H.048.77.0.00 Needle-roller bearing 1 F 002 A20 864 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



57 

TITLE :- FEED PUMP GROUP :- F6.259 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

C 2H.201.10.0.00 Feed Pump (Mico No. 9 440 030 029) 1  

1 2H.201.11.0.00 Housing ** not supplied as 
spare parts 

2 2H.201.12.0.00 Feed Pump Plunger - Blue 1 2 449 998 709 
2 2H.201.13.0.00 Feed Pump Plunger - White 1 2 449 998 713 
3 2H.201.14.0.00 Plunger Spring 1 2 444 617 010 
4 2H.201.15.0.00 Closing Plug 1 9 441 033 404 
5 2H.201.16.0.00 Pressure Spindle 1 2 443 120 022 
12 2H.201.17.0.00 Valve 2 2 443 203 001 
13 2H.201.18.0.00 Spring 2 2 444 615 006 
16 2H.201.19.0.00 O' ring in Housing 1 2 440 210 009 
19 2H.201.20.0.00 Hand Primer 1 F 002 A50 013 
27 2H.201.21.0.00 Prefilter Sleve 1 1 450 410 011 
28 2H.201.22.0.00 Spring 1 2 454 642 001 
29 2H.201.23.0.01 Sealing Washer 1 2 440 109 005 
30 2H.201.24.0.00 Prefilter Housing 1 9 451 030 528 
31 2H.201.25.0.00 Clamping Nut 1 2 453 345 000 
32 2H.201.26.0.00 Stud  1 2 453 405 001 



58 

TITLE :- FEED PUMP GROUP :- F6.259 

    
         
          
            

     
SR.NO. KOEL PART NO. DESCRIPTION QTY. MICO PART NO. 

33 2H.201.27.0.00 Clip 1 2 459 999 000 
41 2H.201.28.0.00 Sealing ring for 14a & 19 2 1 230 203 001 
42 2H.201.29.0.00 Sealing ring for 4 1 2 440 105 000 
* 2H.201.30.0.00 Prefilter 1 *** 
* 2H.201.31.0.00 Pipe connection 1 *** 
* 2H.201.32.0.00 Flat Seal Ring **** *** 
* 2H.201.33.0.00 Banjo Bolt **** 9 411 033 404 
* 2H.201.34.0.00 Banjo **** 1 903 385 009 
* 2H.201.35.0.00 Flat Seal Ring **** 2 916 710 609 

14a 2H.201.36.0.00 Reducing Nipple 1 2 443 355 000 
     
     
     
     
     
     
     
     
     



59 

TITLE: - GAS OUTLET MANIFOLD AND MTG. 
                (160KVA SHANTI PROJECT NEW) GROUP: - F6.315 

    
   

            

6

7

9

8

10

1

2

10
3

9

4

11
5

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.315.01.0.00 GAS OUTLET BEND 1  

2 F6.364.02.0.00 S.S. JOINT  
(FOR TURBOCHARGER OUTLET) 1  

3 F6.315.03.0.00 EXPANSSION BELLOW 1  

4 F6.381.04.0.00 JOINT BETWEEN BELLOW AND 
GAS OUTLET 1  

5 F6.381.05.0.00 SET SCREW M8X1.25X030  
(COPPER COATED) 6  

6 50.080.10.000 STAINLESS STEEL NUT  
M10-AISI-304 4  

7 50.506.10.000 PLAIN MACHINED WASHER - M10 4  
8 F6.315.02.0.00 BRACKET FOR GAS OUTLET BEND 1  

9 F6.381.06.0.00 SET SCREW M10X1.5X025  
(COPPER COATED) 7  

10 50.548.10.000 SPECIAL WASHER 7  
11 50.506.08.000 PLAIN MACHINED WASHER - M8 6  
     
     



60 

TITLE: - GEAR CASING FOR F.F.SET APPLN GROUP: - F6.558 

    
   

             

19

16

15

14

14

13

34
4

21
22

23
5

25

39

32

9
14

27

14

42

43

4
4

4

5

28

5 14

35

31 33
5

30

42

5

36

17

37

3829

40

42

10
11

12

8
26

41

20

2

1

44 45
46

24

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.509.03.0.00 WATER SUCTION CONNECTION 1  
2 F6.009.39.0.00 JOINT FOR SUCTION CONNECTION 1  

*3 F6.558.10.0.00 GEAR CASING ASSLY(FOR FIRE 
FIGHTING APL) 1 

CONSISTING 
OF SR. NO. 4 
TO 7 & 21 TO 
28 

4 50.506.08.000. PLAIN MACHINED WASHER - M8 4  
5 50.006.08.000. NUT- M8X1.25  - GR.8 3  
6 50.505.08.000. SPRING WASHER - M8 4  

*7 F6.558.20.0.00 GEAR COVER SUB ASSLY(FOR 
F.F.APPLN) 1 

CONSISTING 
OF SR. NO. 8 
TO 18 

8 F6.009.23.0.00 SCREW PLUG.(M42 X 2 DIN 906) 1  
9 F6.009.04.0.00 THREADED BUSH. 5  
10 50.602.42.000. CORE PLUG 1  
11 50.508.42.000. COPPER WASHER 1  
12 F6.009.37.0.00 CORE PLUG (SOCKET HEAD M30) 1  
13 50.010.08.020. STUD - M8X1.25X20 - 8.8 12  
14 50.010.08.025. STUD - M8X1.25X025 - 8.8 3  



61 

TITLE: - GEAR CASING FOR F.F.SET APPLN GROUP: - F6.558 

    
   

             

19

16

15

14

14

13

34
4

21
22

23
5

25

39

32

9
14

27

14

42

43

4
4

4

5

28

5 14

35

31 33
5

30

42

5

36

17

37

3829

40

42

10
11

12

8
26

41

20

2

1

44 45
46

24

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

15 50.010.08.030. STUD - M8X1.25X30 - 8.8 2  
16 50.010.08.050. STUD - M8X1.25X50 - 8.8 2  
17 50.010.10.025. STUD - M10X1.5X25 - 8.8 4  

*18 F6.156.50.0.00 
GEAR CASING CAST IRON AND 
CORE PLUG ASSLY READY FOR 
WATER TESTING 

1 
CONSISTING 
OF SR. NO. 19, 
20 

19 F6.156.45.0.00 GEAR CASING (CAST IRON ) 1  
20 F6.007.35.0.00 SEALING CAP 2  

21 39.040.09.0.00 THERMOSTAT ELEMENT(74 DEG) - 
WTIL NO.DEV358 2  

22 F6.009.27.0.00 O RING (ID 65,DIA 5,MAT-21516) 2  
23 F6.156.03.0.00 THERMOSTAT COVER.(FINISH.) 1  
24 50.505.08.000. SPRING WASHER - M8 3  
25 F6.009.33.0.00 BLANKING PLATE 1  
26 F6.010.05.0.00 JOINT. 1  
27 50.006.08.000. NUT- M8X1.25  - GR.8 4  
28 50.506.08.000. PLAIN MACHINED WASHER - M8 4  
29 50.002.10.085. SET BOLT - M10X1.5X85 - 8.8 2  



62 

TITLE: - GEAR CASING FOR F.F.SET APPLN GROUP: - F6.558 

    
   

             

19

16

15

14

14

13

34
4

21
22

23
5

25

39

32

9
14

27

14

42

43

4
4

4

5

28

5 14

35

31 33
5

30

42

5

36

17

37

3829

40

42

10
11

12

8
26

41

20

2

1

44 45
46

24

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

30 50.002.10.090. SET BOLT - M10X1.5X90 - 8.8 2  
31 50.002.10.145. SET BOLT - M10X1.5 X 145 - 8.8 1  
32 50.002.10.135. SET BOLT - M10X1.5X135 - 8.8 1  
33 50.006.10.000. NUT - M10X1.5 - GR.8 6  
34 50.002.08.075. SET BOLT - M8X1.25X75 - 8.8 6  
35 50.002.08.110. SET BOLT - M8X1.25X110 - 8.8 1  
36 50.002.08.150. SET BOLT - M8X1.25X150 - 8.8 6  
37 50.506.08.000. PLAIN MACHINED WASHER - M8 6  
38 50.505.08.000. SPRING WASHER - M8 6  
39 F6.557.02.0.00 SUSPENSION PLATE 1  
40 50.002.10.130. SET BOLT - M10X1.5X130 - 8.8 3  
41 50.002.10.075. SET BOLT - M10X1.5X75 - 8.8 1  
42 50.506.10.000. PLAIN MACHINED WASHER - M10 1  
43 50.505.10.000. SPRING WASHER - M10 1  
44 50.506.10.000. PLAIN MACHINED WASHER - M10 6  
45 50.506.08.000. PLAIN MACHINED WASHER - M8 7  
46 50.505.10.000. SPRING WASHER - M10 9  



63 

TITLE: - GEAR HUB ASSEMBLY GROUP: - F6.151.3 

  
 
 

              

3

2

4

5

           

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.001.52.0.00 HUB AND CENTRE RING 
ASSEMBLY 1 

CONSISTING 
OF SR.NO. 
2 & 3 

2 F6.001.43.0.00 RING 1  
3 F6.001.44.0.00 HUB 1  
4 F6.001.38.0.00 TAPER SPACER. 1  
5 50.002.14.065 SET BOLT - M14X2X65 - 8.8 1  
     
     
     
     
     
     
     
     
     
     
     
     



64 

TITLE :- HIGH PRESURE PIPE ASSEMBLY 
                (MICO PUMP) GROUP :- F6.030 

    

4

2

3

 
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.030.40.0.00 HIGH PRESURE PIPE ASSEMBLY 
(MICO PUMP) 1 

CONSISTING 
OF SR. NO.  
2 TO 4 

2 03.723.02.0.00 UNION NUT (M12X1.5) 1  
3 03.723.03.0.00 UNION NUT (M14X1.5) 1  

4 F6.030.45.0.00 HIGH PRESSURE PIPE (MICO 
PUMP) 1  

     
     
     
     
     
     
     
     
     
     
     
     



65 

TITLE:- HOLSET COUPLING 0.37 RB 35 MM  
                PILOT BORE GROUP:- F6.565 

    
   

           

5

10
9

8
7

6

3

4

2

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.565.10.9.00 HOLSET COUPLING O.37 RB 35 MM 
PILOT BORE 1 

CONSISTING 
OF SR. NO. 2 
TO 8 

2 F6.510.02.0.00 RUBBER BLOCK  
(0.37 HOLSET COUPLING) 12  

3 F6.510.03.0.00 COVER (0.37 HOLSET COUPLING) 1  

4 F6.565.01.0.00 INNER MEMBER 35 MM PILOT 
BORE (0.37 RB) 1  

5 F6.510.05.0.00 ADAPTOR PLATE  
(HOLSET RB 0.37 COUPLING) 1  

6 F6.510.06.0.00 OUTER MEMBER  
(HOLSET RB 0.37 COUPLING) 1  

7 50.003.10.030. SET SCREW - M10X1.5X30 - 8.8 14  
8 50.505.10.000. SPRING WASHER - M10 14  
9 50.003.12.030. SET SCREW - M12X1.75X30 - 8.8 8  
10 F6.508.03.0.00 HARD WASHER (12 ID) 8  
     
     
     



66 

TITLE: -HOOD FOR 11.5" JJF FILTER WITH 
                CLAMP& FASTNER GROUP: -F6.504.35  

    
 
 

        

1

 
   
             
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.504.35.0.00 HOOD FOR 11.5" JJF FILTER WITH 
CLAMP& FASTNER 1  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



67 

TITLE :- INJECTOR (0.3 MMM MICO) GROUP :- F6.260 

  

6

5

2

7
4

4

 
                
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.260.10.0.00 INJECTOR ASSEMBLY 1 
CONSISTING 
OF SR. NO. 
2 TO 7 

2 F6.042.31.0.00 INJECTOR (F 002 C7Z 003)  
(TRIAL NO.- E080051300) 1  

3 F6.031.02.0.00 CUP SEAL. 1  
4 F6.031.03.0.00 FORK FOR INJECTOR.(FINISH.) 1  

5 F6.031.05.0.00 SPHERICAL WASHER 
(DIN 6319-C10.5) 1  

6 50.505.10.000. SPRING WASHER - M10 1  
7 50.006.10.000. NUT - M10X1.5 - GR.8 1  
     
     
     
     
     
     
     
     



68 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 
* 2H.023.23.0.00 Washer 1 1 410 103 023 

5 F6.042.55.0.00 Shim 0.80 mm thick as 
reqd. 2 430 101 680 

5 F6.042.56.0.00 Shim 0.82 mm thick as 
reqd. 2 430 101 682 

5 F6.042.57.0.00 Shim 0.84 mm thick as 
reqd. 2 430 101 684 

5 F6.042.58.0.00 Shim 0.86 mm thick as 
reqd. 2 430 101 686 

5 F6.042.59.0.00 Shim 0.88 mm thick as 
reqd. 2 430 101 688 

5 F6.042.60.0.00 Shim 0.90 mm thick as 
reqd. 2 430 101 690 

5 F6.042.61.0.00 Shim 0.92 mm thick as 
reqd. 2 430 101 692 

5 F6.042.62.0.00 Shim 0.94 mm thick as 
reqd. 2 430 101 694 



69 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.042.63.0.00 Shim 0.96 mm thick as 
reqd. 2 430 101 696 

5 F6.042.64.0.00 Shim 0.98 mm thick as 
reqd. 2 430 101 698 

5 F6.042.65.0.00 Shim 1.00 mm thick as 
reqd. 2 430 101 700 

5 F6.042.66.0.00 Shim 1.02 mm thick as 
reqd. 2 430 101 702 

5 F6.042.67.0.00 Shim 1.04 mm thick as 
reqd. 2 430 101 704 

5 F6.042.68.0.00 Shim 1.06 mm thick as 
reqd. 2 430 101 706 

5 F6.042.69.0.00 Shim 1.08 mm thick as 
reqd. 2 430 101 708 

5 F6.042.70.0.00 Shim 1.10 mm thick as 
reqd. 2 430 101 710 

     



70 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.042.71.0.00 Shim 1.12 mm thick as 
reqd. 2 430 101 712 

5 F6.042.72.0.00 Shim 1.14 mm thick as 
reqd. 2 430 101 714 

5 F6.042.73.0.00 Shim 1.16 mm thick as 
reqd. 2 430 101 716 

5 F6.042.74.0.00 Shim 1.18 mm thick as 
reqd. 2 430 101 718 

5 F6.042.75.0.00 Shim 1.20 mm thick as 
reqd. 2 430 101 720 

5 F6.042.76.0.00 Shim 1.22 mm thick as 
reqd. 2 430 101 722 

5 F6.042.77.0.00 Shim 1.24 mm thick as 
reqd. 2 430 101 724 

5 F6.042.78.0.00 Shim 1.26 mm thick as 
reqd. 2 430 101 726 

     



71 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.042.79.0.00 Shim 1.28 mm thick as 
reqd. 2 430 101 728 

5 F6.042.80.0.00 Shim 1.30 mm thick as 
reqd. 2 430 101 730 

5 F6.042.81.0.00 Shim 1.32 mm thick as 
reqd. 2 430 101 732 

5 F6.042.82.0.00 Shim 1.34 mm thick as 
reqd. 2 430 101 734 

5 F6.042.83.0.00 Shim 1.36 mm thick as 
reqd. 2 430 101 736 

5 F6.042.84.0.00 Shim 1.38 mm thick as 
reqd. 2 430 101 738 

5 F6.042.85.0.00 Shim 1.40 mm thick as 
reqd. 2 430 101 740 

5 F6.042.86.0.00 Shim 1.42 mm thick as 
reqd. 2 430 101 742 

     



72 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.042.87.0.00 Shim 1.44 mm thick as 
reqd. 2 430 101 744 

5 F6.042.88.0.00 Shim 1.46 mm thick as 
reqd. 2 430 101 746 

5 F6.042.89.0.00 Shim 1.48 mm thick as 
reqd. 2 430 101 748 

5 F6.042.90.0.00 Shim 1.50 mm thick as 
reqd. 2 430 101 750 

5 F6.042.91.0.00 Shim 1.52 mm thick as 
reqd. 2 430 101 752 

5 F6.042.92.0.00 Shim 1.54 mm thick as 
reqd. 2 430 101 754 

5 F6.042.93.0.00 Shim 1.56 mm thick as 
reqd. 2 430 101 756 

5 F6.042.94.0.00 Shim 1.58 mm thick as 
reqd. 2 430 101 758 

     



73 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.042.95.0.00 Shim 1.60 mm thick as 
reqd. 2 430 101 760 

5 F6.042.96.0.00 Shim 1.62 mm thick as 
reqd. 2 430 101 762 

5 F6.042.97.0.00 Shim 1.64 mm thick as 
reqd. 2 430 101 764 

5 F6.042.98.0.00 Shim 1.66 mm thick as 
reqd. 2 430 101 766 

5 F6.042.99.0.00 Shim 1.68 mm thick as 
reqd. 2 430 101 768 

5 F6.031.52.0.00 Shim 1.70 mm thick as 
reqd. 2 430 101 770 

5 F6.031.53.0.00 Shim 1.72 mm thick as 
reqd. 2 430 101 772 

5 F6.031.54.0.00 Shim 1.74 mm thick as 
reqd. 2 430 101 774 

     



74 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.031.55.0.00 Shim 1.76 mm thick as 
reqd. 2 430 101 776 

5 F6.031.56.0.00 Shim 1.78 mm thick as 
reqd. 2 430 101 778 

5 F6.031.57.0.00 Shim 1.80 mm thick as 
reqd. 2 430 101 780 

5 F6.031.58.0.00 Shim 1.82 mm thick as 
reqd. 2 430 101 782 

5 F6.031.59.0.00 Shim 1.84 mm thick as 
reqd. 2 430 101 784 

5 F6.031.60.0.00 Shim 1.86 mm thick as 
reqd. 2 430 101 786 

5 F6.031.61.0.00 Shim 1.88 mm thick as 
reqd. 2 430 101 788 

5 F6.031.62.0.00 Shim 1.90 mm thick as 
reqd. 2 430 101 790 

     



75 

TITLE :- INJECTOR ASSLY. GROUP :- F6.260 

 
 
         

     

SR.NO. KOEL PART 
NO. DESCRIPTION QTY. MICO PART 

NO. 

5 F6.031.63.0.00 Shim 1.92 mm thick as 
reqd. 2 430 101 792 

5 F6.031.64.0.00 Shim 1.94 mm thick as 
reqd. 2 430 101 794 

5 F6.031.65.0.00 Shim 1.96 mm thick as 
reqd. 2 430 101 796 

5 F6.031.66.0.00 Shim 1.98 mm thick as 
reqd. 2 430 101 798 

8 F6.031.50.0.00 Distance piece 1 2 430 136 166 
2 F6.031.67.0.00 Pressure bolt 1 2 433 124 348 
2 F6.031.68.0.00 Pressure bolt 1 2 433 124 445 
3 F6.031.69.0.00 Spring 1 2 434 619 040 
16 F6.031.51.0.00 Washer 2 2 916 710 602 
* 2H.023.61.0.00 High pressure capnut 1 9 411 033 311 
21 F6.031.70.0.00 Nozzle capnut 1 9 431 033 382 
15 3H.148.50.0.00 Banjo bolt 1 9 431 033 422 
25 F6.042.54.0.00 Nozzle 1 F 002 C40 005 

 



76 

TITLE: - INLET MANIFOLD GROUP: - F6.025.1 

   
 

           

5

2

3

4

1

 
           
              

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.024.98.0.00 JOINT FOR INLET (T.C) 6  
2 F6.001.58.0.00 SEALING CAP.(40 DIN 443) 2  
3 F6.025.07.0.00 CHARGE AIR MANIFOLD 1  

4 50.076.08.025. SOCKET HEAD CAP SCREW-
M8X25-12.9 12  

5 50.506.08.000. PLAIN MACHINED WASHER - M8 12  
     
     
     
     
     
     
     
     
     
     
     
     



77 

TITLE: - INT.GEAR OF LOP ASSEMBLY GROUP: - F6.151.5 

 

6

2

3

4

3
7

5

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.151.26.0.00 GEAR WITH BEARINGS 1 
CONSISTING 
OF SR. NO.  
2, 3, 4 

2 F6.001.97.0.00 INTERMEDITE GEAR SMALL 
(SHAVED) 1 NOT SUPPLIED 

LOSE 
3 F6.001.29.0.00 BALL BEARING (SKF-6304) 2  
4 50.502.52.000. CIRCLIP INTERNAL - 52 MM 1  
5 F6.001.27.0.00 INTERMEDIATE SHAFT. 1  
6 50.501.20.000. CIRCLIP EXTERNAL - 20 MM 2  
7 F6.001.30.0.00 SPACER (20X28X1-DIN 988) 1  
     
     
     
     
     
     
     
     
     



78 

TITLE: - INTERMEDIATE GEAR (BIG)/FUEL 
                 PUMP/DEFLECTOR GROUP: - F6.151.8 

  
 
 

        

3
4

2

8

7

5

 
           

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.001.39.0.00 INTERMEDIATE GEAR WITH BUSH. 1 CONSISTING 
OF SR. NO. 2, 3 

2 F6.001.97.0.00 INTERMEDITE GEAR SMALL 
(SHAVED) 1 NOT SUPPLIED 

LOOSE 
3 LP.055.371.0.700 F6.001.40.8.00--SL90 I.G. BUSH 1  
4 F6.001.45.0.00 BACK PLATE. 1  
5 50.003.08.012. SET SCREW - M8X1.25X12 - 8.8 3  

*6 F6.001.98.0.00 INTERMEDIADTE GEAR WITH 
BUSH (SHAVED GEAR) 1 CONSISTING 

OF SR.NO.7 & 8 

7 F6.001.96.0.00 INTERMEDIATE GEAR BIG 
(SHAVED) 1 NOT SUPPLIED 

LOOSE 
8 LP.055.371.0.700 F6.001.40.8.00--SL90 I.G. BUSH 1  
     
     
     
     
     
     
     



79 

TITLE: -LUB OIL FILTER AND MOUNTING GROUP: - F6.363 

    
   
 

              

17

4

6

29 31

30
36 32

5

37 1

13
14

3
7

11

23
14

33
34 21

20
12

22
11

26

35

14

15

19
16

10
28

24
25

8

9

 
            
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.024.87.0.00 JOINT FOR LUB OIL FILTER 
HEADER 1  

*2 F6.024.50.0.00 SUB ASSLY.OF LUB OIL FILTER  
& HEADER 1 

CONSISTING 
OF SR. NO. 
3 TO 12 

3 F6.024.74.0.00 LUB OIL FILTER HEADER (C.I.) 1  
4 F6.024.03.0.00 THREADED ADAPTOR 2  

5 46.085.02.0.00 SENSOR UNIT  
(FOR ELEC TEMP GAUGE) 1  

6 50.508.12.000. COPPER WASHER (14X20) 1  
7 50.010.08.025. STUD - M8X1.25X25 - 8.8 4  
8 F6.024.75.0.00 JOINT FOR GLACIER FILTER 1  

9 F6.024.46.0.00 CENTRIFUGE FILTER 
(BHAGYASHREE 0.3) 1  

10 50.006.08.000. NUT- M8X1.25  - GR.8.8 4  
11 50.506.08.000. PLAIN MACHINED WASHER - M8 4  
12 50.010.08.050. STUD - M8X1.25X50 - 8.8 2  
13 50.003.10.030. SET SCREW - M10X1.5X30 - 8.8 4  



80 

TITLE: -LUB OIL FILTER AND MOUNTING GROUP: - F6.363 

    
   
 

              

17

4

6

29 31

30
36 32

5

37 1

13
14

3
7

11

23
14

33
34 21

20
12

22
11

26

35

14

15

19
16

10
28

24
25

8

9

 
            
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

14 50.506.10.000. PLAIN MACHINED WASHER - M10 5  
15 50.002.10.055. SET BOLT - M10X1.5X55 - 8.8 1  

16 F6.024.82.0.00 JOINT FOR SPECIAL ADAPTOR 
PIECE 1  

17 F6.024.91.0.00 JOINT FOR HEADER 1  

*18 F6.363.20.0.00 LUB OIL PIPE ASSEMBLY 1 
CONSISTING 
OF SR. NO. 
19 TO 21 

19 F6.363.03.0.00 ADAPTOR  
ON COOLER MTG. BODY 1  

20 F6.024.33.0.00 PIPE 2  
21 F6.024.34.0.00 ADAPTOR ON HEADER 1  
22 50.006.08.000. NUT- M8X1.25  - GR.8.8 6  
23 50.002.10.125. SET BOLT - M10X1.5X125 - 8.8 1  
24 50.003.08.055. SET SCREW - M8X1.25X55 - 8.8 3  
25 50.506.08.000. PLAIN MACHINED WASHER - M8 9  
26 50.010.08.055. STUD - M8X1.25X55 - 8.8 2  

*27 F6.024.40.0.00 RELIEF VALVE ASSEMBLY 1 
CONSISTING 
OF SR. NO. 
28 TO 34 



81 

TITLE: -LUB OIL FILTER AND MOUNTING GROUP: - F6.363 

    
   
 

              

17

4

6

29 31

30
36 32

5

37 1

13
14

3
7

11

23
14

33
34 21

20
12

22
11

26

35

14

15

19
16

10
28

24
25

8

9

 
            
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

28 F6.024.41.0.00 SLEEVE FOR RELIEF VALVE 1  
29 F6.024.42.0.00 PLUNGER (PISTON) 1  
30 F6.024.43.0.00 SPACER 2  
31 F6.024.44.0.00 THREADED ADAPTOR 1  
32 F6.024.39.0.00 SLEEVE FOR O RING 1  
33 F6.024.47.0.00 O - RING 1  
34 F6.024.13.0.00 SPRING 1  
35 50.508.35.000. COPPER WASHER (30X38) 1  

36 06.436.01.0.00 SPIN ON FILTER  
FOR LUBRICATING OIL 2  

37 F6.024.75.0.00 JOINT FOR GLACIER FILTER 1  
     
     
     
     
     
     
     
     



82 

TITLE: LUB OIL PUMP WITH SHAVED 
               DRIVING GEAR (52 WIDTH) GROUP: - F6.178 

    
 
 

         

6

19

17

18

23

4 7
16

10

22

21

20
5

9

14

13

12

15

 
      

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.178.30.0.00 LUB OIL PUMP ASSEMBLY 1 
CONSISTING 
OF SR. NO.  
2, 21, 22, & 23 

*2 F6.178.10.0.00 HIGH DISCHARGE LUB OIL PUMP 1 
CONSISTING 
OF SR. NO. 3, 7, 
8, 11, 14, 15, 16, 
17, 18, 19, & 20 

*3 F6.178.20.0.00 OIL PUMP HOUSING 
SUBASSEMBLY 1 

CONSISTING 
OF SR. NO.  
4, 5, & 6. 

4 F6.178.01.0.00 OIL PUMP HOUSING (HIGH 
DISCHARGE) 1 NOT SUPPLIED 

LOOSE 

5 F6.178.04.0.00 PIN 1 NOT SUPPLIED 
LOOSE 

6 LP.055.377.0.701 KIR IFA F6021020 (LAXMI UDYOG) 
OIL PUMP BUSH, STD UB 1 NOT SUPPLIED 

LOOSE 

7 F6.178.02.0.00 INTEGRAL GEAR SHAFT 1 NOT SUPPLIED 
LOOSE 

*8 F6.178.06.0.00 OIL PUMP GEAR SUB-ASSEMBLY 1 
CONSISTING 
OF SR. NO.  
9 & 10  

9 F6.178.03.0.00 OIL PUMP GEAR 1  



83 

TITLE: LUB OIL PUMP WITH SHAVED 
               DRIVING GEAR (52 WIDTH) GROUP: - F6.178 

    

23

4

17

18

19
21

22

20

6

13

7

12
14

5

9
16

15

10

 
      

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

10 LP.055.376.0.701 KIR IFA F6178050 (LAXMI UDYOG) 
OIL PUMP BUSH, STD UB 1 NOT SUPPLIED 

LOOSE 

*11 F6.065.12.0.00 LUB OIL PUMP COVER SUB.ASSLY. 1 
CONSISTING 
OF SR. NO.  
12 & 13 

12 F6.065.13.0.00 LUB OIL PUMP COVER (FINISH) 1 NOT SUPPLIED 
LOOSE 

13 LP.055.378.0.701 KIR IFA F6021090 (LAXMI UDYOG) 
OIL PUMP BUSH, STD UB 1 NOT SUPPLIED 

LOOSE 
14 F6.065.14.0.00 PARALLEL PIN (DIN-7-3M6X12-ST) 2  
15 50.003.08.030 SET SCREW - M8X1.25X30 - 8.8 6  
16 50.506.08.000 PLAIN MACHINED WASHER - M8 6  

17 F6.021.61.0.00 LUB OIL PUMP DRIVING GEAR 
(SHAVED) 1  

18 50.512.16.000 TAB WASHER WITH TONGUE - M16 1  
19 50.007.16.000 NUT - M16X1.5 - GR.8 1  

20 F6.021.15.0.00 ‘O’ RING  
(28X5 TGL6365) CO.STD.21509 1  

21 50.003.10.030 SET SCREW - M10X1.5X30 - 8.8 4  
22 50.506.10.000 PLAIN MACHINED WASHER - M10 4  
23 50.401.07.020 DOWEL 6X20 2  



84 

TITLE: - LUB. OIL SIWTCH & ADAPTOR GROUP: - F6.514.2 

    
   
 

             

2

3

3

4

6

7

5

 
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 34.185... PIPE FOR L.O.GAUGE-2.5 M.               1 
CONSISTING 
OF SR. NO. 2 
TO 4 

2 04.091.01.0.00 FLEXIBLE PIPE FOR L.O.P.GAUGE 
2.5 M LONG 1  

3 50.508.08.000. COPPER WASHER (10X16) 2  
4 03.040.06.0.00 BANJO BOLT 1  

5 49.156.01.0.00 LOW OIL PR.SWITCH 1.7 
KG/CM.SQ.NO/NC TYP- 4 POINTS 1  

6 03.040.06.0.00 BANJO BOLT 1  
7 4H.057.08.0.00 ADAPTOR M10X1 FOR LOP GUAGE. 1  
     
     
     
     
     
     
     
     



85 

TITLE :- LUB.OIL SUMP GROUP :- F6.012 

     
    

            

4

5
6

2

7

8

9

             

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.012.10.0.00 OIL SUMP ASSEMBLY. 1 
CONSISTING. 
OF SR. NO.- 
2, 3,7 TO 9 

2 F6.024.93.0.00 JOINT FOR OIL SUMP 1  

*3 F6.012.20.0.00 OIL SUMP SUB ASSEMBLY. 1 
CONSISTING. 
OF SR. NO.- 
 4 TO 6 

4 F6.012.01.0.00 LUB.OIL SUMP (SHEET METAL) 1  
5 50.602.18.000. CORE PLUG 1  
6 50.508.16.000. COPPER WASHER (18X22) 1  
7 50.003.08.025. SET SCREW - M8X1.25X25 - 8.8 33  
8 50.505.08.000. SPRING WASHER - M8 33  
9 50.506.08.000. PLAIN MACHINED WASHER - M8 33  
     
     
     
     
     
     



86 

TITLE: MOUNTING FOR AIR CLEANER FOR 
              6SL9088TA GROUP: - F6.980 

    
   

         

1

5
6

2
3

4

7

 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.980.01.0.00 HOSE FOR AIR CLEANER 1  
2 50.003.10.025. SET SCREW - M10X1.5X25 - 8.8 8  
3 50.506.10.000. PLAIN MACHINED WASHER - M10 8  
4 F6.980.02.0.00 BRACKET FOR AIR CLEANER 1  

5 06.376.04.0.00 T BOLT CLAMP KLIPCO TB108 / 
JUPITOR (108 TO 116 DIA) 1  

6 F6.377.16.0.00 JUPITER T -BOLT CLAMP 1  

7 F6.504.02.0.00 1/8" NPT-24" RANGE RESTRICTION 
INDICATOR 1  

     
     
     
     
     
     
     
     
     
     



87 

TITLE: -PISTON AND CONNECTING ROD  
               (6 SL 9088 T) GROUP: -F6.153  

    
   
 

        

8

3

5

7

6

9
8

11

14

13

10

15

 
          
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.153.20.0.00 PISTON ASSEMBLY 1 
CONSISTING 
OF SR. NO.- 
2, 8 & 9 

*2 F6.153.30.0.00 PISTON ASSLY. (WITH PIN AND 
CIRCLIP) 1 

CONSISTING 
OF SR. NO.- 
3 & 4 

3 F6.153.01.0.00 PISTON. (118DIA.3RING WITH RING 
CARRIER) 1 NOT SUPPLIED 

LOOSE 

*4 F6.005.71.0.00 PISTON RING SET (STD.) 1 
CONSISTING 
OF SR. NO.- 
5 TO 7 

5 F6.005.08.0.00 T - RING (118X3 DIN70916 
G6ZFKIC2B) 1 NOT SUPPLIED 

LOOSE 

6 F6.005.09.0.00 M - RING (118X3 DIN70911 G3ZKIP) 1 NOT SUPPLIED 
LOOSE 

7 F6.005.11.0.00 OIL CONTROL RING (DSF RING 
118X4) 1 NOT SUPPLIED 

LOOSE 
8 50.502.45.000 CIRCLIP INTERNAL - 45 MM 2  
9 F6.005.12.0.00 PISTON PIN. (DIN 73126) 1  



88 

TITLE: -PISTON AND CONNECTING ROD  
               (6 SL 9088 T) GROUP: -F6.153  

    
   
 

        

8

3

5

7

6

9
8

11

14

13

10

15

 
          
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

10 F6.005.04.0.00 BIG END BEARING (TOP)STD. 1 NOT SUPPLIED 
LOOSE 

11 F6.005.05.0.00 BIG END BEARING  
(CAP END)BOTTOM(STD) 1 NOT SUPPLIED 

LOOSE 

*12 F6.005.30.0.00 CONNECTING ROD ASSEMBLY 1 
CONSISTING 
OF SR. NO.- 
13 TO 15 

13 F6.005.01.0.00 CONNECTING ROD WITH CAP 1 NOT SUPPLIED 
LOOSE 

14 F6.005.02.0.00 CONNECTING ROD BOLT. 2  
15 F6.005.03.8.00 SMALL END BUSH (SEMI-FINISH) 1  
     
     
     
     
     
     
     
     
     



89 

TITLE: - PLATE TYPE LUB OIL COOLER GROUP: - F6.362 

    
 

            

5

2

6

13

14

3

9
10

11
4

12

7

8

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.362.10.0.00 PLATE TYPE  
LUB OIL COOLER ASSLY. 1 

CONSISTING 
OF SR. NO.  
2 TO 14 

2 F6.036.01.0.00 PLATE TYPE LUB.OIL COOLER 1  
3 F6.036.08.0.00 STUD FOR LUB OIL COOLER 4  
4 F6.036.11.0.00 JOINT FOR LUB OIL COOLER 1  
5 F6.362.01.0.00 COOLER MOUNTING BODY 1  
6 08.032.05.0.00 CORE PLUG HEX. HEAD (M16X2) 1  
7 50.508.13.000. COPPER WASHER (16X20) 1  
8 50.056.04.000. HEADLESS PIPE PLUG 3/8"-18 NPTF 1  
9 50.506.10.000. PLAIN MACHINED WASHER - M10 4  
10 50.006.10.000. NUT - M10X1.5 - GR.8 4  
11 F6.024.88.0.00 JOINT FOR COOLER BOX 1  
12 02.001.14.0.00 SPLIT BUSH 2  
13 50.002.08.055. SET BOLT - M8X1.25X55 - 8.8 10  
14 50.506.08.000. PLAIN MACHINED WASHER - M8 10  
     
     
     



90 

TITLE: -RADIAL SEAL AIR CLEANER 
                (WO SAFETY ELEMENT) KFA-01-7222 GROUP: - 6H.412 

    
   

            

9

2

VACCUM  IND I CATOR

3

7

8

4

6

 
 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 6H.412.10.0.00 
RADIAL SEAL AIR CLEANER 
ASSLY (W/O SAFETY ELEMENT) 
KFA-01-7222 

1 
CONSISTING 
OF SR. NO. 
2 TO 9 

2 6H.411.02.0.00 PRIMARY ELEMENT  
FOR KFA-01-7221 (2990217221) 1  

3 6H.411.03.0.00 HOUSING (1950117221) 1  
4 6H.411.04.0.00 COVER (1952717221) 1  

*5 6H.411.05.0.00 CYCLOPACK SHROUD (1955027221) 1 NOT 
ILLUSTRATED 

6 6H.411.06.0.00 FLAT SEAL RING (1794517221) 1  
7 6H.411.07.0.00 WIRE CLAMPS (2302217133) 3  
8 6H.411.08.0.00 VACCUATOR VALVE (1878417168) 1  
9 6H.411.09.0.00 MOUNTING BRACKET (2304717221) 1  
     
     
     
     
     
     



91 

TITLE :- ROCKER COVER WITH  
                OILFILLING ARRANGEMENT GROUP :- F6.040 

    
   

            

3

2

4

1

5

6

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.040.03.0.00 ROCKER COVER (THREADED CAP) 1  
2 F6.008.02.0.00 JOINT FOR ROCKER COVER 1  
3 50.506.08.000. PLAIN MACHINED WASHER - M8 2  
4 50.002.08.065. SET BOLT - M8X1.25X65 - 8.8 2  
5 F6.040.04.0.00 OIL FILLER CAP 1  

6 F6.040.01.0.00 SEALING WASHER (FOR OIL 
FILLING CAP) 1  

     
     
     
     
     
     
     
     
     
     
     
     



92 

TITLE: - ROCKER COVER GROUP: - F6.008 

    
 
 

         

4

3

2

1

   
              
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.008.01.0.00 ROCKER COVER (FINISH) 1  
2 F6.008.02.0.00 JOINT FOR ROCKER COVER 1  
3 50.002.08.065. SET BOLT - M8X1.25X65 - 8.8 2  
4 50.506.08.000. PLAIN MACHINED WASHER - M8 2  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



93 

TITLE: - ROCKER SUPPORT ASSLY. GROUP: - F6.157.2 

      
 
 

           

5

14

9

8

20
21

18

19

22

15

10
5

3

4

12 9

13

8

11

 
      

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.157.50.0.00 ROCKER SUPPORT ASSEMBLY 1 
CONSISTING 
OF SR. NO. 
2, 6 & 16 

*2 F6.007.15.0.00 ROCKER SUPPORT 
SUB.ASSEMBLY. 1 

CONSISTING 
OF. SR. NO. 3, 
4, 5, 

3 F6.007.16.0.00 ROCKER SUPPORT (FINISH) 1  
4 F6.007.17.0.00 ROCKER SHAFT. 1  
5 50.609.12.000. CORE PLUG.(DISH TYPE.) 2  

*6 F6.007.50.0.00 ROCKER LEVER SUB ASSEMBLY. 2 
CONSISTING 
OF. SR. NO. 7, 
10, 11, 

*7 F6.007.60.0.00 V.R.LEVER AND BUSH ASSLY 1 CONSISTING 
OF. SR. NO. 8, 9 

8 F6.007.53.0.00 V.R.LEVER 1  
9 F6.007.54.0.00 BUSH FOR V.R.LEVER 1  
10 F6.007.19.0.00 BALL SCREW. 1  
11 F6.007.32.0.00 NUT FOR ROCKER ADJ.SCREW 1  



94 

TITLE: - ROCKER SUPPORT ASSLY. GROUP: - F6.157.2 

      
 
 

           

5

14

9

8

20
21

18

19

22

15

10
5

3

4

12 9

13

8

11

 
      

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

12 50.506.10.000. PLAIN MACHINED WASHER - M10 2  
13 50.052.10.080. BOLT 10X80 10.9 GRADE 2  
14 F6.007.21.0.00 LEVER CLAMP. 1  
15 50.508.07.000. COPPER WASHER (10X14) 2  

*16 F6.007.40.0.00 OIL SUPPLY PIPE ASSEMBLY. 1 
CONSISTING 
OF. SR. NO.  
17  & 20 TO 22 

*17 F6.007.25.0.00 PIPE WITH BANJO. 1 
CONSISTING 
OF. SR. NO.  
18 & 19  

18 F6.007.24.0.00 LUB.OIL SUPPLY PIPE. 1  
19 50.503.01.000. BANJO CONNECTION 1  
20 F6.007.41.0.00 OLIVE FOR OIL SUPPLY PIPE 1  
21 F6.007.42.0.00 UNION NUTS. (DIN 3870-ALL-5-ST.) 1  
22 F6.007.31.0.00 BANJO BOLT. (A5 TGL 21619 ST.) 1  
     
     
     
     



95 

TITLE: - STARTER & MTG  
                 (24 V AUTO LEK SM-2977) GROUP: - F6.603.1 

    
   
 

        

1

2
4

3

 
             
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.603.11.0.00 STARTER 24 V AUTO LEK MAKE 
(TYPE- STM-2977) 6KW, 24V. 1  

2 50.506.14.000. PLAIN MACHINED WASHER - M14 3  
3 50.002.14.045. SET BOLT - M14X2X45 - 8.8 3  
4 50.505.14.000. SPRING WASHER - M14 3  
     
     
     
     
     
     
     
     
     
     
     
     
     
     



96 

TITLE :- STOP SOLENOID & MTG. 
                 (ENERGISED TO STOP) 24V GROUP :- F6.561 

    

1

 
 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.561.20.0.00 

ASSY. OF STOP SOLENOID 24 VDC 
FOR MICO PUMP (SINGLE COIL) 
WITH BALL JOINT AS PER 
MODIFIED 

1  

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



97 

TITLE: -SUCTION TUBE GROUP: - F6.022 

    
  
 

        

6

8

2

3

7

4

5

11

10

12

9

  
          
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.022.10.0.00 SUCTION TUBE MOUNTING 
ASSEMBLY. 1 

CONSISTING 
OF SR. NO.- 
2 TO 12 

2 50.505.10.000 SPRING WASHER - M10 3  
3 F6.022.20.0.00 SUCTION TUBE SUB ASSEMBLY. 1  
4 F6.022.03.0.00 CLAMPING BRACKET. 1  
5 F6.022.04.0.00 PIPE CLAMP 1  
6 F6.022.05.0.00 RUBBER BOOT 2  
7 F6.022.08.0.00 GASKET. 1  
8 50.003.10.025 SET SCREW - M10X1.5X25 - 8.8 2  
9 50.003.10.018 SET SCREW - M10X1.5X18 - 8.8 1  
10 50.003.08.025 SET SCREW - M8X1.25X25 - 8.8 2  
11 50.505.08.000 SPRING WASHER - M8 2  
12 50.505.10.000. SPRING WASHER - M10 2  
     
     
     
     
     



98 

TITLE: - TAC SPARES FOR 160KVA BUILD 
                 ENGINES GROUP: - F6.427.4 

    
   

              

2
3

4 4
5

6

8 9

11

12

13

7

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.427.50.0.00 TAC SPARES FOR  
160KVA BUILD ENGINES 1 

CONSISTING 
OF SR. NO. 2 
TO 10 & 14 TO 
21 

2 48.117.01.0.00 FUEL FILTER ELEMENT PRE 2  
3 48.117.02.0.00 FUEL FILTER ELEMENT 2  
4 48.117.03.0.00 O RING 6  

5 06.436.01.0.00 SPIN ON FILTER FOR 
LUBRICATING OIL 4  

6 F6.019.16.0.00 ROFAN AUTOMOTIVE  
V-BELT (AVX 13 X 1562 LENGTH) 1  

7 F6.007.05.0.00 INLET VALVE (FINISH) 1  
8 F6.007.06.0.00 EXHAUST VALVE (FINISH) 1  

9 F6.042.31.0.00 INJECTOR (F 002 C7Z 003)  
(TRIAL NO.- E080051300) 2  

*10 F6.005.71.0.00 PISTON RING SET (STD.) 6 
CONSISTING 
OF SR. NO. 11 
TO 13 

11 F6.005.08.0.00 T - RING (118X3 DIN70916 G6ZFKIC2B) 1  



99 

TITLE: - TAC SPARES FOR 160KVA BUILD 
                 ENGINES GROUP: - F6.427.4 

    
   

              

12

13

11 14 15 16

17 18 19 20

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

12 F6.005.09.0.00 M - RING (118X3 DIN70911 G3ZKIP) 1  

13 F6.005.11.0.00 OIL CONTROL RING (DSF RING 
118X4) 1  

14 4H.168.03.0.00 RUBBER HOSE(COMPRESSOR 
OUTLET)-K24 TURBO 1  

15 F6.980.01.0.00 HOSE FOR AIR CLEANER 1  

16 F6.680.06.0.00 
RUBBER HOSE FOR MAIN AIR PIPE 
100 X 100 X 180 LENGTH WITH 3 
STEEL RINGS 

2  

17 F6.016.16.0.00 TEFLON OIL SEAL FWE 
(150x120x13.5) 1  

18 F6.009.16.0.00 TEFLON OIL SEAL GE (100x75x10) 1  

19 F6.255.06.0.00 HOSE FOR THERMOSTAT TO 
WATER TANK 1  

20 F6.680.25.0.00 T-BOLT CLAMP JUPITER JT6A20 
(100 - 108 DIA RANGE) 2  

*21 F6.566.85.0.00 SET OF JOINTS FOR 6SL9088TA 
FOR KBL 1 

CONSISTING 
OF SR. NO. 22 
TO 48 



100 

TITLE: - TAC SPARES FOR 160KVA BUILD 
                 ENGINES GROUP: - F6.427.4 

    
   

              

27
28 29 30

31 32 33 34

35 36

22 23 24 25 26

 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

22 34.016.01.0.00 JOINT FOR FUEL PUMP 1  
23 F6.001.23.0.00 JOINT 1  
24 F6.001.53.0.00 JOINT. 1  
25 F6.002.02.0.00 JOINT FOR FRONT PLATE 1  
26 F6.009.02.0.00 JOINT FOR GEAR COVER. 1  
27 F6.009.39.0.00 JOINT FOR SUCTION CONNECTION 1  
28 F6.016.04.0.00 JOINT FOR FLYWHEEL HOUSING. 1  
29 F6.024.78.0.00 GASKET (FOR C.CASE BREATHER) 1  

30 F6.007.26.0.00 CYLINDER HEAD GASKET. 
(1.25 MM THICK) 6  

31 F6.040.01.0.00 SEALING WASHER  
(FOR OIL FILLING CAP) 1  

32 F6.022.08.0.00 GASKET. 1  
33 F6.024.88.0.00 JOINT FOR COOLER BOX 1  
34 F6.008.02.0.00 JOINT FOR ROCKER COVER 6  

35 F6.024.87.0.00 JOINT FOR LUB OIL FILTER 
HEADER 1  

36 F6.024.07.0.00 JOINT FOR CENTRIFUGE  
CLEANER (0.5 LTR) 1  



101 

TITLE: - TAC SPARES FOR 160KVA BUILD 
                 ENGINES GROUP: - F6.427.4 

    
   

             

37 38 39 40

41 42 43 44

45 46 47 48 49

 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

37 47.212.02.0.00 JOINT (FOR LUBE OIL COOLER) 1  
38 F6.029.05.0.00 JOINT. FOR FLANGE 1  
39 F6.024.85.0.00 JOINT FOR WATER PUMP 1  

40 F6.169.21.0.00 JOINT FOR OIL RETURN PIPE 
CRANKCASE SIDE 1  

41 F6.169.05.0.00 JOINT.(FOR OIL RETURN PIPE) 1  
42 F6.025.03.0.00 JOINT FOR INLET MANIFOLD. 6  
43 F6.026.03.0.00 JOINT FOR EXHAUST MANIFOLD. 6  
44 49.120.04.0.00 JOINT FOR TURBO INLET 1  
45 F6.516.02.0.00 S.S.JOINT(FOR TURBO OUTLET) 1  
46 F6.503.02.0.00 S.S.JOINT(4") 1  
47 F6.255.13.0.00 JOINT FOR BEND 1  

48 38.014.11.0.00 JOINT FOR WATEROUTLET 
MANIFOLD (NON ASBESTOS) 6  

49 F6.549.06.0.00 HOSE THERMOSTAT HSG.TO 
INT.PIPE. 1  

     
     
     



102 

TITLE :- TOP BEARINGS GROUP :- F6.151.6 

             

1

2

 
 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.001.19.0.00 MAIN BEARING (TOP)STD. 6  
2 F6.001.21.0.00 MIDDLE MAIN BEARING (TOP)STD. 1  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



103 

TITLE: - VENT PIPE GROUP: - F6.032 

          
 
 

         
7

7

4

8

3

5

6

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.032.10.0.00 VENT PIPE ASSEMBLY. 1 
CONSISTING 
OF SR.NO.  
2 & 6 TO 8 

*2 F6.032.20.0.00 SUB ASSEMBLY OF VENT PIPE. 1 CONSISTING 
OF SR.NO.3,4,5

3 F6.032.01.0.00 VENT PIPE. 5  
4 50.517.04.000 TWO WAY BANJO 4  
5 50.503.04.000 BANJO 2  
6 F6.032.05.0.00 BANJO BOLT.(HOLLOW BOLT) 1  
7 50.508.12.000. COPPER WASHER (14X20) 12  
8 50.504.04.000 BANJO BOLT - M14X1.5 5  
     
     
     
     
     
     
     
     



104 

TITLE: - WATER COOLED CAC AND 
                 HEAT EXCHANGER - FIRE FIGHTING GROUP: - F6.746 

    
   
 

             

26

21

22 23 2920

30

34

1333

7

12
11

26
19

15
16

25 24

29 31

8

9
6

10

7

28
18

5
4

17

32

27

14
15

3

33

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.746.10.0.00 HEAT EXCHANGER AND 
WATERCOOLED CAC MTG. ASSLY. 1 

CONSISTING 
OF SR. NO. 2 & 
31 TO 34 

*2 F6.746.20.0.00 COOLING UNIT ASSLY. 1 
CONSISTING 
OF SR. NO. 3 
TO 6, 17 TO 19, 
24 TO 30 

3 F6.549.09.0.00 U STUD FOR HOLDING INT.PIPE 2  
4 50.006.06.000. NUT - M6X1 - GR.8.8 8  
5 50.506.06.000. PLAIN MACHINED WASHER - M6 4  

6 F6.746.02.0.00 HEAT EXCHANGER FIRE 
FIGHTING 1 

CONSISTING 
OF SR. NO. 7 
TO 16 

7 F6.549.04.0.00 JOINT 2  

8 F6.746.06.0.00 JOINT FOR RAW WATER 
INLET/OUTLET 2  

9 F6.746.18.0.00 MATTING FLANGE ON CAC AND 
HEAT EXCHANGER 2  



105 

TITLE: - WATER COOLED CAC AND 
                 HEAT EXCHANGER - FIRE FIGHTING GROUP: - F6.746 

    
   
 

             

26

21

22 23 2920

30

34

1333

7

12
11

26
19

15
16

25 24

29 31

8

9
6

10

7

28
18

5
4

17

32

27

14
15

3

33

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

10 F6.746.17.0.00 MATTING FLANGE ON HEAT 
EXCHANGER 2  

11 50.003.08.035. SET SCREW - M8X1.25X35 - 8.8 12  
12 50.506.08.000. PLAIN MACHINED WASHER - M8 24  
13 50.006.08.000. NUT- M8X1.25  - GR.8.8 12  
14 50.003.16.040. SET SCREW - M16X2X40 - 8.8 8  
15 50.506.16.000. PLAIN MACHINED WASHER - M16 8  
16 50.006.16.000. NUT - M16X2 - GR.8.8 8  
17 50.003.10.020. SET SCREW - M10X1.5X20 - 8.8 4  
18 50.548.10.000. SPECIAL PLAIN WASHER - M10 4  

19 F6.746.01.0.00 WATER COOLED CAC-FOR FIRE 
FIGHTING (296HP/1500) 1 

CONSISTING 
OF SR. NO. 20 
TO 23 

20 F6.746.06.0.00 JOINT FOR RAW WATER 
INLET/OUTLET 2  

21 F6.746.18.0.00 MATTING FLANGE ON CAC AND 
HEAT EXCHANGER 2  

22 50.003.08.020. SET SCREW - M8X1.25X20 - 8.8 12  
23 50.506.08.000. PLAIN MACHINED WASHER - M8 12  



106 

TITLE: - WATER COOLED CAC AND 
                 HEAT EXCHANGER - FIRE FIGHTING GROUP: - F6.746 

    
   
 

             

26

21

22 23 2920

30

34

1333

7

12
11

26
19

15
16

25 24

29 31

8

9
6

10

7

28
18

5
4

17

32

27

14
15

3

33

 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

24 50.003.10.030. SET SCREW - M10X1.5X30 - 8.8 4  
25 50.506.10.000. PLAIN MACHINED WASHER - M10 4  
26 F6.746.05.0.00 JOINT FOR WATERCOOLED CAC 2  
27 50.003.08.040. SET SCREW - M8X1.25X40 - 8.8 12  
28 50.548.08.000. SPL.PLAIN M/CED WASHER 12  

29 F6.746.12.0.00 STRUCATURE FOR HEAT 
EXCHANGER AND CAC MTG. 1  

30 F6.746.13.0.00 FRESH WATER OUTLET 
CONNECTON ON H.E. 1  

31 F6.549.06.0.00 HOSE THERMOSTAT HSG.TO 
INT.PIPE. 1  

32 30.650.04.0.00 HOSE CLIP (S.S.60 DIA.) 1  
33 30.650.02.0.00 HOSE CLIP (S.S.70 DIA.) 3  

34 F6.746.14.0.00 HOSE FOR SUCT. CONN. (60 IDX 70 
OD X 60MM LONG) 1  

     
     
     
     



107 

TITLE: -WATER PUMP AND MTG 
                (2 GR PULLEY) GROUP: - F6.545 

    
   

           

12

10
9

8

4
6

5

3

7

11

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.545.10.0.00 WATER PUMP ASSEMBLY  
(2 GR PULLEY) 1 

CONSISTING 
OF SR. NO.- 2 
8 TO 10 

*2 F6.164.20.0.00 WATER PUMP SUB.ASSEMBLY. 1 
CONSISTING 
OF SR. NO.-  
3 TO 7 

3 F6.019.01.0.00 WATER PUMP HOUSING (FINISH) 1  
4 F6.019.04.0.00 WATER PUMP SHAFT. 1  
5 F6.164.03.0.00 IMPELLER.(FINISH) 1  
6 F6.019.15.0.00 MECHANICAL SEAL 1  
7 F6.019.11.0.00 HUB FOR PULLEY 1  

8 F6.545.01.0.00 WATER PUMP PULLEY  
(2-GROOVES, 190 PCD) 1  

9 50.003.08.025 SET SCREW - M8X1.25X25 - 8.8 4  
10 50.505.08.000 SPRING WASHER - M8 4  
11 F6.024.85.0.00 JOINT FOR WATER PUMP 1  

12 F6.019.16.0.00 ROFAN AUTOMOTIVE V-BELT 
(AVX 13 X 1562 LENGTH) 2  

     
     



108 

TITLE:- WATER TEMP.SWITCH 98 DIG.C GROUP:- F6.909.69 

    
   
 

            

1

 
       

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.909.69.0.00 WATER TEMP.SWITCH 98 DIG.C 1  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



109 

TITLE: -WIRING HARNESS FOR FIRE FIGHTING  
               APPLICATION WITH CONNECTOR GROUP: - F6.928 

    
   
 

              

D7
MPU

7

5

8
4

6
1

TO
 IN

ST
R.

PA
NEL

D1

D2
ALTERNATOR

D4

STARTER

BODY EARTHING

9

2
3

D3

WATER TEMP.& SEN.

STOP SOLENOID

LOT SWITCHLOP SWITCH
D6

D5

 
        

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

1 F6.928.20.0.00 
WIRING HARNESS FOR FIRE 
FIGHTING APPLICATION  
WITH CONNECTOR 

1  

2 50.506.08.000. PLAIN MACHINED WASHER - M8 6  
3 50.003.08.025. SET SCREW - M8X1.25X25 - 8.8 6  
4 34.151.03.0.00 CLIP FOR FLEXIBLE PIPE 6  
5 3H.905.01.0.00 RUBBER SLEEVE 16 DIA 2  
6 3H.905.04.0.00 CLIP 20 DIA FOR FLEXIBLE PIPE 3  

7 3H.905.05.0.00 RUBBER SLEEVE  
FOR TEMP.SWITCH 1  

8 22.118.01.0.00 RUBBER SLEEVE (12DIA) 2  
9 24.083.01.0.00 RUBBER SLEEVE (20DIA) 2  
     
     
     
     
     
     
     



110 

TITLE: - SET OF JOINTS, COPPER WASHERS 
                & 'O' RINGS (F6.2319) GROUP: -  

    
   
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*1 F6.998.15.0.00 SET OF JOINTS 1 
CONSISTING 
OF SR. NO. 2 
TO 52 

*2 03.774.04.0.00 JOINT FOR COVER(AUX.L.O.SUMP) 1  
*3 34.016.01.0.00 JOINT FOR FUEL PUMP 1  

*4 34.016.12.0.00 JOINT FOR FUEL PUMP  
(NON ASBESTOS) 1  

*5 38.014.11.0.00 JOINT FOR WATEROUTLET 
MANIFOLD (NON ASBESTOS) 7  

*6 47.212.02.0.00 JOINT (FOR LUBE OIL COOLER) 1  
*7 49.120.04.0.00 JOINT FOR TURBO INLET 2  
*8 F6.001.23.0.00 JOINT 1  
*9 F6.001.53.0.00 JOINT. 1  
*10 F6.002.02.0.00 JOINT FOR FRONT PLATE 1  

*11 F6.007.26.0.00 CYLINDER HEAD GASKET. 
(1.25 MM THICK) 12  

*12 F6.008.02.0.00 JOINT FOR ROCKER COVER 12  
*13 F6.009.02.0.00 JOINT FOR GEAR COVER. 1  
*14 F6.009.39.0.00 JOINT FOR SUCTION CONNECTION 2  



111 

TITLE: - SET OF JOINTS, COPPER WASHERS 
                & 'O' RINGS (F6.2319) GROUP: -  

    
   
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*15 F6.010.05.0.00 JOINT. 1  
*16 F6.016.04.0.00 JOINT FOR FLYWHEEL HOUSING. 1  
*17 F6.022.08.0.00 GASKET. 2  

*18 F6.024.07.0.00 JOINT FOR CENTRIFUGE CLEANER 
(0.5 LTR) 1  

*19 F6.024.75.0.00 JOINT FOR GLACIER FILTER 2  
*20 F6.024.78.0.00 GASKET (FOR C.CASE BREATHER) 2  
*21 F6.024.81.0.00 JOINT 1  

*22 F6.024.82.0.00 JOINT FOR SPECIAL ADAPTOR 
PIECE 1  

*23 F6.024.83.0.00 JOINT 1  
*24 F6.024.85.0.00 JOINT FOR WATER PUMP 2  
*25 F6.024.86.0.00 JOINT FOR DELIVERY PIPE 1  

*26 F6.024.87.0.00 JOINT FOR LUB OIL FILTER 
HEADER 2  

*27 F6.024.88.0.00 JOINT FOR COOLER BOX 2  
*28 F6.024.91.0.00 JOINT FOR HEADER 1  
*29 F6.024.93.0.00 JOINT FOR OIL SUMP 1  
*30 F6.024.94.0.00 JOINT FOR FLANGE 1  



112 

TITLE: - SET OF JOINTS, COPPER WASHERS 
                & 'O' RINGS (F6.2319) GROUP: -  

    
   
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*31 F6.024.95.0.00 JOINT ( FOR FLYWHEEL HOUSING) 1  
*32 F6.024.96.0.00 JOINT FOR FRONT PLATE 1  
*33 F6.024.98.0.00 JOINT FOR INLET MANIFOLD 6  
*34 F6.025.03.0.00 JOINT FOR INLET MANIFOLD. 6  
*35 F6.026.03.0.00 JOINT FOR EXHAUST MANIFOLD. 12  
*36 F6.029.05.0.00 JOINT. FOR FLANGE 1  
*37 F6.036.11.0.00 JOINT FOR LUB OIL COOLER 1  
*38 F6.169.05.0.00 JOINT.(FOR OIL RETURN PIPE) 1  

*39 F6.169.21.0.00 JOINT FOR OIL RETURN PIPE 
CRANKCASE SIDE 1  

*40 F6.169.31.0.00 
JOINT FOR OIL RETURN PIPE 
TURBOCHARGER (NON 
ASBESTOS) 

1  

*41 F6.169.32.0.00 
JOINT FOR OIL SUPPLY 
TURBOCHARGER (NON 
ASBESTOS) 

1  

*42 F6.169.33.0.00 
GASKET FOR OIL RETURN PIPE 
TURBO CHARGER(NON 
ASBESTOS) 

1  



113 

TITLE: - SET OF JOINTS, COPPER WASHERS 
                & 'O' RINGS (F6.2319) GROUP: -  

    
   
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*43 F6.255.13.0.00 JOINT FOR BEND 2  

*44 F6.364.02.0.00 S.S. JOINT  
(FOR TURBOCHARGER OUTLET) 1  

*45 F6.377.15.0.00 JOINT IN BETWEEN AIR DELIVERY 
MAINPIPE AND BEND 1  

*46 F6.381.04.0.00 JOINT BETWEEN BELLOW AND 
GAS OUTLET 1  

*47 F6.503.02.0.00 S.S.JOINT(4") 3  
*48 F6.516.02.0.00 S.S.JOINT(FOR TURBO OUTLET) 1  
*49 F6.549.04.0.00 JOINT 2  
*50 F6.618.02.0.00 S.S.JOINT 2  
*51 F6.746.05.0.00 JOINT FOR WATERCOOLED CAC 2  

*52 F6.746.06.0.00 JOINT FOR RAW WATER 
INLET/OUTLET 4  

*53 F6.998.16.0.00 SET OF WAHERS 1 
CONSISTING 
OF SR. NO. 54 
TO 65 

*54 50.508.07.000. COPPER WASHER (10X14) 24  
*55 50.508.08.000. COPPER WASHER (10X16) 2  



114 

TITLE: - SET OF JOINTS, COPPER WASHERS 
                & 'O' RINGS (F6.2319) GROUP: -  

    
   
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*56 50.508.09.000. COPPER WASHER (12X16) 1  
*57 50.508.11.000. COPPER WASHER (14X18) 6  
*58 50.508.12.000. COPPER WASHER (14X20) 27  
*59 50.508.13.000. COPPER WASHER (16X20) 1  
*60 50.508.16.000. COPPER WASHER (18X22) 1  
*61 50.508.23.000. COPPER WASHER (22X27) 3  
*62 50.508.27.000. COPPER WASHER (24X29) 2  
*63 50.508.35.000. COPPER WASHER (30X38) 3  
*64 50.508.42.000. COPPER WASHER 1  

*65 F6.040.01.0.00 SEALING WASHER (FOR OIL 
FILLING CAP) 2  

*66 F6.998.17.0.00 SET OF O RINGS 1 
CONSISTING 
OF SR. NO. 
67TO 73 

*67 48.117.03.0.00 O RING 8  
*68 F6.006.03.0.00 SEALING RING (BOTTOM) 12  
*69 F6.009.27.0.00 O RING (ID 65,DIA 5,MAT-21516) 2  

*70 F6.011.04.0.00 O RING. (7X2 TGL 6365) CO.STD.21511 
(O RING FOR DIPSTICK) 1  



115 

TITLE: - SET OF JOINTS, COPPER WASHERS 
                & 'O' RINGS (F6.2319) GROUP: -  

    
   
 
               

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 

*71 F6.013.12.0.00 O RING (CO.STD.21509,ID 30,DIA 2) 1  

*72 F6.021.15.0.00 O RING (28X5 TGL 
6365)CO.STD.21509 1  

*73 F6.024.47.0.00 O - RING FOR DRAIN PLUG 1  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     



116 

TITLE: - SET OF BEARINGS (SL90) 

     
SR.NO. PART NO. DESCRIPTION QTY. REMARKS 
  SET OF MAIN BEARINGS   

*1 M.055.4.00.003 MAIN BEARING SL-90 STD. 1 (7 PAIRS) STD. 
*2 M.055.4.00.013 MAIN BEARING SL-90 010 1 0.25mm U/S 
*3 M.055.4.00.023 MAIN BEARING SL-90 020 1 0.50mm U/S 
*4 M.055.4.00.033 MAIN BEARING SL-90 030 1 0.75mm U/S 
*5 M.055.4.00.043 MAIN BEARING SL-90 040 1 1.00mm U/S 
*6 M.055.4.00.053 MAIN BEARING SL-90 050 1 1.25mm U/S 
*7 M.055.4.00.063 MAIN BEARING SL-90 060 1 1.50mm U/S 
  SET OF CONROD BEARINGS   

*8 B.055.4.00.003 CONROD BEARING SL-90 STD. 1 (6 PAIRS) STD. 
*9 B.055.4.00.013 CONROD BEARING SL-90 010 1 0.25mm U/S 
*10 B.055.4.00.023 CONROD BEARING SL-90 020 1 0.50mm U/S 
*11 B.055.4.00.033 CONROD BEARING SL-90 030 1 0.75mm U/S 
*12 B.055.4.00.043 CONROD BEARING SL-90 040 1 1.00mm U/S 

  SET OF CAMBUSH   
*13 C.055.5.00.703 CAMBUSH SL90 STD. 1 (7 NOS.) 

  SET OF THRUST WASHERS   
*14 W.055.5.00.003 THRUST WASHER SL-90 STD 1 ONE SET 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 


